
Model G0985 (Mfd. Since 04/24) -95-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

SECTION 9: PARTS
We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.

Coil Support & 
Control Panel 

Page 104

Main Body 
Page 96

Pre-Mill 
Page 114

Quick-Change Glue Pot 
Page 108

Glue Spindle Motor 
Page 110

Edgebanding Guide 
Page 105

Edgebanding Advancement 
Page 106

Guillotine 
Page 112

End Trimmer Carriage 
Page 116

End Trimmer Motor 
Page 118

Flush Trimmer (Upper) 
Page 120

Flush Trimmer (Lower) 
Page 122

Flush Trimmer Motor 
Page 124

Scraper (Upper) 
Page 126

Scraper (Lower) 
Page 128

Buffing Motors 
Page 130

Covers 
Page 98

Panel Feeder (Upper) 
Page 100

Panel Feeder (Lower) 
Page 102

Pneumatic Controls 
Page 132

Pressure Rollers 
Page 113



-96- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

1

2

31
51

31
30

49
48

45

46

30
30

31

32

15

19
54

3130

26

72

25

29

13

20
62

64

50 28

63

31

30

18

41

12

40

3938

37

33

34
33

65

53

52

22
53

21

55

60

59

61

46

16
36
36

11
24

9
10

24

29

17 

23

57
3

4

5

6

58

56

47

67 68

42

43
44

8

66

7

14

71

Main Body



Model G0985 (Mfd. Since 04/24) -97-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P09850001 DUST PORT 5" 37 P09850037 FLANGE SCREW M8-1.25 X 20
2 P09850002 CABINET BODY 38 P09850038 FLAT WASHER 6MM
3 P09850003 HINGE LY-4050 39 P09850039 LOCK WASHER 6MM
4 P09850004 COLLECTION DOOR, ACRYLIC 40 P09850040 CAP SCREW M6-1 X 16
5 P09850005 KNOB M5-.8 41 P09850041 FLANGE NUT M6-1
6 P09850006 FOAM GASKET 2 X 7.5 X 300MM 42 P09850042 LOCK WASHER 8MM
7 P09850007 AIR TANK 43 P09850043 FLAT WASHER 8MM
8 P09850008 ELBOW PT3/8 37.4 X 45 44 P09850044 BUTTON HD CAP SCR M8-1.25 X 16
9 P09850009 ELECTRICAL PANEL DOOR RIGHT 45 P09850045 CAP SCREW M8-1.25 X 25
10 P09850010 PNEUMATIC CONTROL DOOR 46 P09850046 FLANGE NUT M8-1.25
11 P09850011 ELECTRICAL PANEL DOOR LEFT 47 P09850047 PHLP HD SCR M4-.7 X 10
12 P09850012 AIR REGULATOR ASSY FONRAY AFC2000A 48 P09850048 SET SCREW M10-1.5 X 20
13 P09850013 STRAIN RELIEF 32MM 49 P09850049 HEX NUT M10-1.5
14 P09850014 GLUE POT GUARD 50 P09850050 BUTTON HD CAP SCR M6-1 X 16
15 P09850015 SWITCH BOX 51 P09850051 FLANGE SCREW M6-1 X 12
16 P09850016 PRESSURE SWITCH ASSY DANFOSS KP36 52 P09850052 PHLP HD SCR M6-1 X 10
17 P09850017 FITTING 7/16-20 UNF, PT1/4" 53 P09850053 CAP SCREW M6-1 X 20
18 P09850018 STRAIN RELIEF 15MM 54 P09850054 PHLP HD SCR M4-.7 X 8
19 P09850019 ROTARY SWITCH AUSPICIOUS PS43 55 P09850055 PHLP HD SCR M5-.8 X 8
20 P09850020 MAIN POWER JUNCTION BOX 56 P09850056 CAP SCREW M5-.8 X 10
21 P09850021 COVER PLATE 57 P09850057 LOCK NUT M5-.8
22 P09850022 TERMINAL BAR 4P 60A 58 P09850058 CAP SCREW M5-.8 X 8
23 P09850023 ELBOW PT1/4 32.8 X 25.2 59 P09850059 HEX BOLT M16-2 X 40
24 P09850024 DOOR LOCK 60 P09850060 HEX NUT M16-2
25 P09850025 DUST HOSE 2" X 27-1/2" 61 P09850061 HOLE PLUG 38MM
26 P09850026 DUST HOSE 2-1/2" X 19-5/8" 62 P09850062 STRAIN RELIEF 21MM
28 P09850028 SQUARE PLUG 63 P09850063 BUTTON HD CAP SCR M6-1 X 10
29 P09850029 STRAIN RELIEF 25MM 64 P09850064 ONE-SHOT OILER
30 P09850030 STRAIN RELIEF PG9 65 P09850065 NYLON TUBE 4 X 2000MM
31 P09850031 STRAIN RELIEF PG13.5 66 P09850066 ELBOW W/MESH PT3/8
32 P09850032 STRAIN RELIEF TYPE-3 M20 67 P09850067 C-TYPE QUICK JOINT PT1/4
33 P09850033 HOLE PLUG 16MM 68 P09850068 ELBOW PT1/4 37.4 X 44
34 P09850034 HOLE PLUG 19MM 71 P09850071 DUST HOSE 2-1/2" X 57"
36 P09850036 PHLP HD SCR M4-.7 X 30 72 P09850072 DUST HOSE 2-1/2" X 49-1/8"

Main Body Parts List



-98- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Covers

121

107

106

118
102

110
109

119

124

120
102

110

126
108

138

137

103
116

115
122

124

111 112

127
124

139

114

136

134
142

141
124

123
122

123

125

105

122

124

123
122

132
133

128

130

104
131

125
123

122

140

113

206
205

209
210

201
212
210

208
205

203
202211 207

204

200

151152
153

154

135

144
145

151
154

153152



Model G0985 (Mfd. Since 04/24) -99-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Covers Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
102 P09850102 FLAT WASHER 8MM 133 P09850133 HEX BOLT M8-1.25 X 12
103 P09850103 TOP COVER 134 P09850134 SAFETY SWITCH AZD-1001T
104 P09850104 SIDE PANEL, LEFT 135 P09850135 PHLP HD SCR M4-.7 X 35
105 P09850105 SIDE PANEL, RIGHT 136 P09850136 HEX NUT M4-.7
106 P09850106 EMERGENCY STOP BUTTON SEB-E340 137 P09850137 LED LAMP AH164-ZGE3 GRN
107 P09850107 DUST PORT 5" 138 P09850138 HINGE MOUNTING PLATE
108 P09850108 HINGE 40 X 50MM, ALUMINUM 139 P09850139 LED LIGHT BAT090-101 24VDC
109 P09850109 GAS STRUT 60KG 140 P09850140 STRAIN RELIEF PG11
110 P09850110 LOCK NUT M8-1.25 141 P09850141 STRAIN RELIEF PG11
111 P09850111 CONTROL PANEL MOUNTING BRACKET 142 P09850142 CORD 24G 2W .5MM
112 P09850112 HOSE FITTING AVC N-MGQ32-34B 144 P09850144 SWITCH CORD 24G 2W 75"
113 P09850113 FLAT WASHER 6MM 145 P09850145 LIGHT CORD W/CONNECTOR
114 P09850114 DIVIDER PANEL, RIGHT 151 P09850151 BRUSH
115 P09850115 DIVIDER PANEL, LEFT 152 P09850152 CAP SCREW M6-1 X 20
116 P09850116 DUST HOSE 2-1/2" X 36" 153 P09850153 LOCK WASHER 6MM
118 P09850118 PHLP HD SCR M8-1.25 X 35 154 P09850154 FLAT WASHER 6MM
119 P09850119 LOCK WASHER 8MM 200 P09850200 REAR COVER ASSEMBLY
120 P09850120 HEX NUT M8-1.25 201 P09850201 REAR COVER
121 P09850121 FLANGE SCREW M8-1.25 X 10 202 P09850202 WINDOW, ACRYLIC
122 P09850122 LOCK WASHER 6MM 203 P09850203 WINDOW STOP, TOP/BOTTOM
123 P09850123 FLAT WASHER 6MM 204 P09850204 WINDOW STOP, SIDE
124 P09850124 CAP SCREW M6-1 X 12 205 P09850205 HEX NUT M5-.8
125 P09850125 PHLP HD SCR M8-1.25 X 12 206 P09850206 SET SCREW M5-.8 X 10
126 P09850126 CAP SCREW M5-.8 X 12 207 P09850207 SET SCREW M6-1 X 20
127 P09850127 CORRUGATED TUBE 28 X 900MM 208 P09850208 STRUT SUPPORT BRACKET
128 P09850128 PHLP HD SCR M5-.8 X 8 209 P09850209 HEX BOLT M8-1.25 X 20
130 P09850130 FLANGE NUT M8-1.25 210 P09850210 LOCK WASHER 8MM
131 P09850131 HEX BOLT M8-1.25 X 16 211 P09850211 LOCK NUT M8-1.25
132 P09850132 FLAT WASHER 8MM 212 P09850212 BUTTON HD CAP SCR M8-1.25 X 35



-100- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Panel Feeder (Upper)

351
352
353
354
372
371
355
356

357
358
359

360

361
362

373

363

364

365

366

367

368

369

370

301

302
303

317

309
307

326327

324

311

303
325

312

317
303

318

315316

314
313

333
332 322

335

376

336

338

318
317

309
305

304 308

307
310

328

304
331

329

334

304

323

321 332
333

330
304

305306

320

319

339

340

341

350

342

345
344

344
347

349

344
374

375

343

342
348

347

346



Model G0985 (Mfd. Since 04/24) -101-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
301 P09850301 PRESSURE BEAM LIFTING ASSY 340 P09850340 ADJUSTABLE PLATE, RIGHT
302 P09850302 CAP SCREW M6-1 X 25 341 P09850341 SWITCH CORD 24G 2W 82"
303 P09850303 LOCK WASHER 6MM 342 P09850342 FLANGE BUSHING 8 X 20 X 10.5MM
304 P09850304 LOCK WASHER 8MM 343 P09850343 CAP SCREW M8-1.25 X 30
305 P09850305 FLAT WASHER 8MM 344 P09850344 LOCK WASHER 8MM
306 P09850306 SUPPORT FRAME 345 P09850345 CAP SCREW M8-1.25 X 55
307 P09850307 BEVEL GEAR 30T 346 P09850346 LOCK NUT M8-1.25
308 P09850308 CAP SCREW M8-1.25 X 12 347 P09850347 BUSHING 8 X 15 X 10.5
309 P09850309 SET SCREW M5-.8 X 6 348 P09850348 SET SCREW M6-1 X 6
310 P09850310 TRANSMISSION ROD 349 P09850349 ROLLER WHEEL 25 X 62MM
311 P09850311 L-BRACKET 350 P09850350 BRUSH
312 P09850312 INDICATOR MOUNTING BRACKET 351 P09850351 SPANNER NUT 0.664-32
313 P09850313 CONNECTING SHAFT 352 P09850352 BEVEL GEAR 30T
314 P09850314 SET SCREW M6-1 X 5 353 P09850353 THRUST BEARING 51104
315 P09850315 POSITION INDICATOR 354 P09850354 ELEVATION SPINDLE
316 P09850316 HANDWHEEL 8" W/HANDLE 20MM 355 P09850355 SPINDLE BUSHING
317 P09850317 FLAT WASHER 6MM 356 P09850356 BUTTON HD CAP SCR M5-.8 X 10
318 P09850318 CAP SCREW M6-1 X 16 357 P09850357 SET SCREW M8-1.25 X 8
319 P09850319 GEAR COVER 358 P09850358 LOCK WASHER 8MM
320 P09850320 CAP SCREW M6-1 X 75 359 P09850359 CAP SCREW M8-1.25 X 25
321 P09850321 SUPPORT PLATE, REAR 360 P09850360 CAP SCREW M6-1 X 25
322 P09850322 SUPPORT PLATE, FRONT 361 P09850361 LOCK WASHER 6MM
323 P09850323 FRONT COVER PLATE 362 P09850362 KEY 5 X 5 X 15
324 P09850324 STOP BLOCK 363 P09850363 BUSHING 16 X 22 X 25MM
325 P09850325 CAP SCREW M6-1 X 35 364 P09850364 PRESSURE BEAM LIFTING BLOCK
326 P09850326 CAP SCREW M6-1 X 45 365 P09850365 MANDREL
327 P09850327 HEX NUT M6-1 366 P09850366 TIE ROD END M16-1.25 X 45
328 P09850328 FLAT WASHER 16MM 367 P09850367 HEX NUT M16-1.25
329 P09850329 CAP SCREW M8-1.25 X 30 368 P09850368 RISER BLOCK
330 P09850330 CAP SCREW M8-1.25 X 20 369 P09850369 CAP SCREW M8-1.25 X 30
331 P09850331 CAP SCREW M8-1.25 X 25 370 P09850370 COLUMN
332 P09850332 FLAT WASHER 6MM 371 P09850371 DUST COVER
333 P09850333 CAP SCREW M6-1 X 10 372 P09850372 DUST COVER PLATE
334 P09850334 SET SCREW M6-1 X 12 373 P09850373 CAP SCREW M6-1 X 10
335 P09850335 PRESSURE BEAM 374 P09850374 FLAT WASHER 8MM
336 P09850336 LIMIT SWITCH XCE145C 375 P09850375 CAP SCREW M8-1.25 X 45
338 P09850338 EXTENSION ARM W/WHEEL 376 P09850376 ADJUSTABLE PLATE, LEFT
339 P09850339 FLAT HD CAP SCR M5-.8 X 16

Panel Feeder (Upper) Parts List



-102- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Panel Feeder (Lower)

407

408

425

447
417

441

446

434
420

433
432

422
417 423

409
404

405

406
403

448
437

401
413

437

428
434 422 421

417
435

417
423

414

416

439

417 441

430

445

431
430

437

415 418
419

417

429

417
444

438

433

432

412

457

454
458

456

455

443
442

451

436

515

525

513
512

504

514
511

507

516

502
503

505

530
509

517
527

529
523

526

501

506

509

521
520 519

522
508

518

510

528

551
553

554

555
556

557
552

426

427
437

433
432

410
411

448

424

433 432

571

572
574

573
575

576

577

578
579

580

581

582

583

584

597
591

594
599

592
596

598
595

453

452

443
442

429-2429-1

429-3

429-4 429-5



Model G0985 (Mfd. Since 04/24) -103-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Panel Feeder (Lower) Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
401 P09850401 CONVEYOR LINK 501 P09850501 WEDGE BLOCK, FIXED
403 P09850403 EXTENSION SLEEVE 502 P09850502 BUSHING 14 X 20 X 30
404 P09850404 EXTENSION ROD 503 P09850503 WEDGE BLOCK, ADJUSTABLE
405 P09850405 FENDER WASHER 12MM 504 P09850504 ADJUSTMENT ROD
406 P09850406 HEX BOLT M12-1.75 X 20 505 P09850505 FENCE DRAWBAR
407 P09850407 CAP SCREW M12-1.75 X 35 506 P09850506 COMPRESSION SPRING 16 X 22 X 35
408 P09850408 SPACER 12 X 28 X 3MM 507 P09850507 FENCE INDICATOR MOUNTING BLOCK
409 P09850409 FLAT WASHER 12MM 508 P09850508 FENCE MOUNTING PLATE
410 P09850410 CAP SCREW M6-1 X 25 509 P09850509 HEX NUT M8-1.25
411 P09850411 LOCK WASHER 6MM 510 P09850510 FLAT WASHER 8MM
412 P09850412 SET SCREW M6-1 X 6 511 P09850511 LOCK WASHER 6MM
413 P09850413 CONVEYOR BASE 512 P09850512 CAP SCREW M6-1 X 35
414 P09850414 SPROCKET ASSEMBLY 513 P09850513 FENCE POSITION INDICATOR
415 P09850415 CHAIN ADJUSTMENT BLOCK 514 P09850514 EXT RETAINING RING 17MM
416 P09850416 SET SCREW M10-1.5 X 55 515 P09850515 FENCE
417 P09850417 LOCK WASHER 8MM 516 P09850516 TABLE
418 P09850418 HEX NUT M10-1.5 517 P09850517 ADJUSTABLE HANDLE 8MM
419 P09850419 CAP SCREW M8-1.25 X 30 518 P09850518 HEX NUT M10-1.5
420 P09850420 IDLER WHEEL, FRONT 519 P09850519 LOCK WASHER 8MM
421 P09850421 CHAIN ADJUSTMENT STOP BLOCK 520 P09850520 FLAT WASHER 8 X 20 X 3MM
422 P09850422 FLAT WASHER 8MM 521 P09850521 CAP SCREW M8-1.25 X 25
423 P09850423 HEX NUT M8-1.25 522 P09850522 SET SCREW M8-1.25 X 20
424 P09850424 IDLER WHEEL, REAR 523 P09850523 SPANNER NUT .664-32
425 P09850425 EXTENSION FRAME 525 P09850525 KNOB M10-1.5
426 P09850426 ACCESS PLATE, REAR 526 P09850526 SET SCREW M6-1 X 25
427 P09850427 CONVEYOR END COVER 527 P09850527 WAVY WASHER 20MM
428 P09850428 ACCESS PLATE, FRONT 528 P09850528 SPACER 20 X 30 X 0.5MM
429 P09850429 MOTOR 1HP 220V 3-PH 529 P09850529 HEX NUT M6-1
429-1 P09850429-1 MOTOR FAN COVER 530 P09850530 ACORN NUT M8-1.25
429-2 P09850429-2 MOTOR FAN 551 P09850551 INT RETAINING RING 30MM
429-3 P09850429-3 MOTOR JUNCTION BOX 552 P09850552 SHAFT
429-4 P09850429-4 BALL BEARING 6204ZZ, FRONT 553 P09850553 SPROCKET 24T
429-5 P09850429-5 BALL BEARING 6203ZZ, REAR 554 P09850554 BALL BEARING 6006LLU
430 P09850430 STRAIN RELIEF 16MM 555 P09850555 SPACER
431 P09850431 CONDUIT 12 X 1450MM 556 P09850556 FLANGE BOLT M5-.8 X 8
432 P09850432 FLAT WASHER 6MM 557 P09850557 SET SCREW M10-1.5 X 25
433 P09850433 CAP SCREW M6-1 X 10 571 P09850571 GEAR REDUCER NMRV063
434 P09850434 CAP SCREW M8-1.25 X 150 572 P09850572 GEAR REDUCER SHAFT
435 P09850435 CAP SCREW M8-1.25 X 40 573 P09850573 SPROCKET 15T
436 P09850436 CONVEYOR ROLLER 574 P09850574 GEAR REDUCER MOUNTING BRACKET
437 P09850437 FLANGE BOLT M12-1.75 X 25 575 P09850575 KEY 10 X 8 X 40
438 P09850438 GEAR REDUCER ASSEMBLY 576 P09850576 KEY 8 X 7 X 35
439 P09850439 CONVEYOR CHAIN 10B-362 577 P09850577 LOCK WASHER 10MM
441 P09850441 CAP SCREW M8-1.25 X 20 578 P09850578 FLAT WASHER 10 X 40 X 3
442 P09850442 LOCK WASHER 10MM 579 P09850579 CAP SCREW M10-1.5 X 20
443 P09850443 CAP SCREW M10-1.5 X 25 580 P09850580 FLANGE NUT M8-1.25
444 P09850444 CAP SCREW M8-1.25 X 25 581 P09850581 LOCK WASHER 8MM
445 P09850445 MOTOR CORD 20G 4W 57" 582 P09850582 CAP SCREW M8-1.25 X 35
446 P09850446 EXTENSION LEG 583 P09850583 SET SCREW M8-1.25 X 8
447 P09850447 FLAT WASHER 8 X 20 X 3MM 584 P09850584 SET SCREW M8-1.25 X 10
448 P09850448 HOSE FITTING 4MM 591 P09850591 PREHEATING PLATE
451 P09850451 HEATING ROD 380V 125W 592 P09850592 PREHEATING MOUNTING BRACKET, UPPER
452 P09850452 ADJUSTABLE FOOT M12-1.75 X 75 594 P09850594 PREHEATING MOUNTING BRACKET, LOWER
453 P09850453 HEX NUT M12-1.75 595 P09850595 LOCK WASHER 6MM
454 P09850454 HEX NUT M8-1.25 596 P09850596 FLAT WASHER 6MM
455 P09850455 FLAT WASHER 8MM 597 P09850597 BUTTON HD CAP SCR M6-1 X 20
456 P09850456 BUMPER, RUBBER 598 P09850598 CAP SCREW M6-1 X 20
457 P09850457 CAP SCREW M8-1.25 X 55 599 P09850599 SET SCREW M6-1 X 10
458 P09850458 LOCK NUT M8-1.25



-104- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Coil Support & Control Panel

653

651

652

654

656

655

613

610
604

609

603

602

608

607

613

612

601

611

617
616

615 614
608

618

605

605

606

REF PART # DESCRIPTION REF PART # DESCRIPTION
601 P09850601 SUPPORT ARM 613 P09850613 LOCK WASHER 8MM
602 P09850602 COIL SUPPORT 614 P09850614 COIL SUPPORT ROLLER
603 P09850603 T-SLOT NUT M8-1.25 615 P09850615 INT RETAINING RING 32MM
604 P09850604 COIL GUIDE ROLLER 40 X 25MM 616 P09850616 BALL BEARING 6201ZZ
605 P09850605 FENDER WASHER 10MM 617 P09850617 BEARING SPACER
606 P09850606 STUD-FT M10-1.5 X 150 618 P09850618 HEX NUT M10-1.5
607 P09850607 SET SCREW M8-1.25 X 10 651 P09850651 THERMOREGULATOR FOTEK NT-72RE
608 P09850608 BUTTON HD CAP SCR M8-1.25 X 16 652 P09850652 CONTROL PANEL COVER
609 P09850609 FLAT WASHER 8MM 653 P09850653 CONTROL PANEL LABEL
610 P09850610 SHOULDER BOLT M8-1.25 X 12, 14 X 52MM 654 P09850654 ON BUTTON FUJI AH164-TLG11E3 16MM
611 P09850611 CAP SCREW M8-1.25 X 20 655 P09850655 E-STOP BUTTON REMY R2PNR4-1B-R 22MM
612 P09850612 FLAT WASHER 8MM 656 P09850656 STANDBY LIGHT FUJI AH164-ZRE3 16MM



Model G0985 (Mfd. Since 04/24) -105-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Edgebanding Guide

701

702
703

711

713

712

708

707 706

705

704

714

719718

717

716

715

720

721

713

REF PART # DESCRIPTION REF PART # DESCRIPTION
701 P09850701 GUIDE PLATE, LONG 713 P09850713 LOCK WASHER 6MM
702 P09850702 HEX NUT M8-1.25 714 P09850714 GUIDE FENCE
703 P09850703 SHOULDER BOLT M8-1.25 X 12, 14 X 52MM 715 P09850715 SPRING PLATE
704 P09850704 COIL GUIDE ROLLER 40 X 25MM 716 P09850716 FIXED BLOCK
705 P09850705 LOCK NUT M6-1 717 P09850717 CAP SCREW M6-1 X 55
706 P09850706 CAP SCREW M6-1 X 20 718 P09850718 SPACER 6 X 15 X 15MM
707 P09850707 CONNECTING PLATE, LONG 719 P09850719 ADJUSTABLE HANDLE M6-1
708 P09850708 CONNECTING PLATE, SHORT 720 P09850720 BUTTON HD CAP SCR M6-1 X 10
711 P09850711 CARRIAGE BOLT M6-1 X 25 721 P09850721 GUIDE PLATE, SHORT
712 P09850712 CAP SCREW M6-1 X 12



-106- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Edgebanding Advancement

801
802

803

804

805

806

807

808

809

810

811
804

805
812
813

821

827

822

823
828
829

824
825

826

851
852
853

854

860
856

855

851

862
858

870
863
860
861

865
852
853
863
867

866
869
868
857

864
859

882

830

831
832

833

834

881

883

884

886885

889 888
887

890

856



Model G0985 (Mfd. Since 04/24) -107-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Edgebanding Advancement Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
801 P09850801 ADVANCEMENT CYLINDER 853 P09850853 FLAT WASHER 6MM
802 P09850802 CYLINDER MOUNTING BLOCK 854 P09850854 INFEED ROLLER, KNURLED
803 P09850803 CAP SCREW M5-.8 X 16 855 P09850855 INFEED ROLLER SHAFT
804 P09850804 DRY BEARING 8 X 10MM, SLEEVE 856 P09850856 KEY 4 X 4 X 20
805 P09850805 SLIDER SHAFT 8 X 65MM 857 P09850857 KEY 5 X 5 X 18
806 P09850806 WHEEL BRACKET 858 P09850858 GEAR 16T
807 P09850807 SET SCREW M4-.7 X 4 859 P09850859 SET SCREW M6-1 X 6
808 P09850808 CAP SCREW M5-.8 X 12 860 P09850860 BALL BEARING 6802LLB
809 P09850809 FLAT HD CAP SCR M4-.7 X 10 861 P09850861 EXT RETAINING RING 15MM
810 P09850810 FEED ROLLER, NYLON 862 P09850862 INFEED ROLLER HOUSING
811 P09850811 FLAT WASHER 10 X 16 X 0.5MM 863 P09850863 BUSHING 12 X 10MM
812 P09850812 FENDER WASHER 5 X 12 X 1MM 864 P09850864 GEAR 21T
813 P09850813 BUTTON HD CAP SCR M5-.8 X 8 865 P09850865 HEX BOLT M6-1 X 16
821 P09850821 ADJUSTMENT PLATE 866 P09850866 GEAR 24T
822 P09850822 FIXED PLATE 867 P09850867 FIXED BLOCK
823 P09850823 THREADED SPACER M6-1 X 20 X 36MM 868 P09850868 DRIVE SHAFT
824 P09850824 FLAT WASHER 6MM 869 P09850869 SET SCREW M5-.8 X 5
825 P09850825 LOCK WASHER 6MM 870 P09850870 SET SCREW M5-.8 X 8
826 P09850826 BUTTON HD CAP SCR M6-1 X 16 881 P09850881 CAP SCREW M6-1 X 16
827 P09850827 EDGEBANDING LIMIT BLOCK 882 P09850882 SET SCREW M6-1 X 6
828 P09850828 LOCK WASHER 5MM 883 P09850883 FLAT HD CAP SCR M6-1 X 20
829 P09850829 CAP SCREW M5-.8 X 16 884 P09850884 INFEED PLATE
830 P09850830 CAP SCREW M6-1 X 20 885 P09850885 LOCK WASHER 6MM
831 P09850831 FLAT WASHER 6MM 886 P09850886 INFEED PLATE BRACKET, SMALL
832 P09850832 ADJUSTABLE HANDLE 6MM 42B 887 P09850887 CAP SCREW M6-1 X 30
833 P09850833 CAP SCREW M6-1 X 70 888 P09850888 LOCK WASHER 6MM
834 P09850834 GUIDE BLOCK 889 P09850889 INFEED PLATE BRACKET, LARGE
851 P09850851 CAP SCREW M6-1 X 12 890 P09850890 CAP SCREW M6-1 X 20
852 P09850852 LOCK WASHER 6MM



-108- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Quick-Change Glue Pot

902

900

904
905

911

916
912

916

906
907

908
909

901

933

927

928

927
935

931

932

933
920

933
920

917 919

922

921

919
920
942
930
929
943

923

924

926
934

903

913
914

915
913

910

932

918
936

951

952
953

954955

956966
954

957

958

959
960

961

937

970
969
968
967

971
972

973

974

981

982

983
984

985
987

986
991

988

989

997
986

985
996
995
990

993
992

975

998 994

947
950

945

946

948

949

944



Model G0985 (Mfd. Since 04/24) -109-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Quick-Change Glue Pot Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
900 P09850900 QUICK CHANGE GLUE POT ASSEMBLY 948 P09850948 CAP SCREW M8-1.25 X 25
901 P09850901 KNOB BOLT M6-1 X 75 949 P09850949 CAP SCREW M6-1 X 10
902 P09850902 HEX NUT M6-1 950 P09850950 LOCK WASHER 8MM
903 P09850903 GLUE SPINDLE HEATING ELEMENT 951 P09850951 GLUE POT
904 P09850904 HEX BOLT M8-1.25 X 30 952 P09850952 FLAT HD CAP SCR M6-1 X 20
905 P09850905 LOCK WASHER 8MM 953 P09850953 FLAT WASHER 6MM
906 P09850906 CAP SCREW M5-.8 X 16 954 P09850954 LOCK WASHER 6MM
907 P09850907 LOCK WASHER 5MM 955 P09850955 CAP SCREW M6-1 X 20
908 P09850908 FLAT WASHER 5MM 956 P09850956 GASKET
909 P09850909 FLAT WASHER 6MM 957 P09850957 TEMPERATURE SENSOR WIRE K-TYPE 0.8MM
910 P09850910 BLOCK PIN 958 P09850958 CAP SCREW M6-1 X 50
911 P09850911 GLUE FLOW ADJUSTMENT BLOCK 959 P09850959 HEATING ELEMENT 722141B
912 P09850912 FIXED BLOCK 960 P09850960 CAP SCREW M6-1 X 12
913 P09850913 HEX NUT M6-1 961 P09850961 HEATING ELEMENT 722140B
914 P09850914 BELLEVILLE WASHER 6MM 966 P09850966 CONNECTOR WY10
915 P09850915 FENDER WASHER 6MM 967 P09850967 SET SCREW M6-1 X 20
916 P09850916 WAVY WASHER 15 X 22MM 968 P09850968 GREASE FITTING MOUNTING PLATE
917 P09850917 SPACER 15 X 28 X 2.5MM 969 P09850969 FLAT WASHER 6MM
918 P09850918 CAP SCREW M8-1.25 X 10 970 P09850970 HEX NUT M6-1
919 P09850919 CAP SCREW M6-1 X 20 971 P09850971 GREASE FITTING 1/4-28 UNF STRAIGHT
920 P09850920 LOCK WASHER 6MM 972 P09850972 FITTING ADAPTER-FF 1/4-28 UNF
921 P09850921 GLUE SHAFT GUIDE BLOCK 973 P09850973 HOSE FITTING 4MM
922 P09850922 GLUE SHAFT 974 P09850974 TUBE 1/4OD X 12" COPPER
923 P09850923 HEX BOLT M6-1 X 16 975 P09850975 QUICK CONNECTOR 16-PIN 400V 16A
924 P09850924 BELLEVILLE WASHER 6MM 981 P09850981 GLUE SPINDLE
926 P09850926 GUIDE PLATE 982 P09850982 LOCK RING
927 P09850927 BUTTON HD CAP SCR M4-.7 X 6 983 P09850983 SPACER 46.5 X 3 X 0.6MM
928 P09850928 COVER PLATE, FRONT 984 P09850984 COLLAR
929 P09850929 COVER PLATE, BOTTOM 985 P09850985 SPACER 25 X 35 X 1MM
930 P09850930 CAP SCREW M4-.7 X 6 986 P09850986 GLUE SPINDLE BASE
931 P09850931 SUPPORT BRACKET 987 P09850987 BALL BEARING 6005ZZ
932 P09850932 CAP SCREW M6-1 X 16 988 P09850988 BUSHING
933 P09850933 FLAT WASHER 6MM 989 P09850989 EXT RETAINING RING 47MM
934 P09850934 ADJUSTMENT BASE 990 P09850990 BALL BEARING 6005ZZ
935 P09850935 COVER PLATE, SIDE 991 P09850991 HOSE FITTING 4MM
936 P09850936 HEATING ELEMENT MOUNTING PLATE 992 P09850992 HEX NUT M6-1
937 P09850937 SET SCREW M6-1 X 8 993 P09850993 CAP SCREW M6-1 X 25 DOG-PT
942 P09850942 GLUE POT COVER, FRONT 994 P09850994 SET SCREW M6-1 X 8
943 P09850943 SET SCREW M6-1 X 12 995 P09850995 EXTERNAL GASKET
944 P09850944 GLUE POT LID ASSEMBLY 996 P09850996 BEARING SEAL
945 P09850945 HANDLE M8-1.25 997 P09850997 SPANNER NUT W/EXT TOOTH WASHER M25-1.5
946 P09850946 ACORN NUT M6-1 998 P09850998 SPROCKET 10T
947 P09850947 GLUE POT LID



-110- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Glue Spindle Motor
1001

1002
1029

1003

1002
1006

1005

1004

1007

1009
1011

1007

1012

1008

1010 1015

1032

1027 1016
1031

1017

1018

1019
1025

1021

1020

1026

1013
1026

1022

1030

1014

1022
1024

10331013

1025

1051

1058

1059
1063

1058

1076

1058

1067

1068

1066

1054
1052

1057

1062

1055

1075
1058

1076

1056

1071

10531060
1061

1052

1069

1070
1073

1072

1065 1070
1069

1072

1086
1082
1087

1085
1088

1090
1095

1089

1094

1093
1083
1092

1084

1091

1081

1082

1088

1081

1060-21060-1

1060-3

1060-4 1060-5
1095

1023



Model G0985 (Mfd. Since 04/24) -111-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Glue Spindle Motor Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1001 P09851001 LOCK NUT M8-1.25 1057 P09851057 GEAR REDUCER
1002 P09851002 FLAT WASHER 8MM 1058 P09851058 LOCK WASHER 6MM
1003 P09851003 L-BRACKET 1059 P09851059 FLANGE NUT M6-1
1004 P09851004 TENSION NUT M8-1.25 1060 P09851060 MOTOR 2HP 220V 3-PH
1005 P09851005 STUD-FT M8-1.25 X 140 1060-1 P09851060-1 MOTOR FAN COVER
1006 P09851006 COMPRESSION SPRING 1.7 X 18 X 45 1060-2 P09851060-2 MOTOR FAN
1007 P09851007 HEX NUT M8-1.25 1060-3 P09851060-3 MOTOR JUNCTION BOX
1008 P09851008 CLEVIS ROD END, DRIVING 1060-4 P09851060-4 BALL BEARING 6203ZZ, FRONT
1009 P09851009 BUSHING 8 X 12 X 6MM 1060-5 P09851060-5 BALL BEARING 6202ZZ, REAR
1010 P09851010 CLEVIS ROD END 1061 P09851061 MOTOR CORD 20G 4W 40"
1011 P09851011 SET SCREW M8-1.25 X 25 1062 P09851062 GEAR 21T
1012 P09851012 FLANGE NUT M6-1 1063 P09851063 CONNECTING PLATE
1013 P09851013 GEAR 21T 1065 P09851065 GLUE POT MOUNTING BRACKET
1014 P09851014 DRIVE SHAFT 1066 P09851066 CHAIN 05B-54
1015 P09851015 ADJUSTABLE HANDLE M8-1.25 X 25 1067 P09851067 HEX NUT M6-1
1016 P09851016 FLAT WASHER 8MM 1068 P09851068 FLANGE BOLT M6-1 X 20
1017 P09851017 GLUE POT BASE 1069 P09851069 CAP SCREW M8-1.25 X 25
1018 P09851018 HEX BOLT M8-1.25 X 90 1070 P09851070 LOCK WASHER 8MM
1019 P09851019 HEX BOLT M6-1 X 80 1071 P09851071 SET SCREW M6-1 X 8
1020 P09851020 EXT RETAINING RING 30MM 1072 P09851072 SET SCREW M8-1.25 X 10
1021 P09851021 BEARING RING 1073 P09851073 FLAT WASHER 8 X 20 X 3MM
1022 P09851022 EXT RETAINING RING 12MM 1075 P09851075 FLAT WASHER 6MM
1023 P09851023 REDUCER BRACKET W/SHAFT 1076 P09851076 CAP SCREW M6-1 X 16
1024 P09851024 SET SCREW M6-1 X 8 1081 P09851081 FLAT WASHER 8MM
1025 P09851025 BALL BEARING 6006ZZ 1082 P09851082 LOCK WASHER 8MM
1026 P09851026 BALL BEARING 6901ZZ 1083 P09851083 HEX NUT M8-1.25
1027 P09851027 LOCK WASHER 8MM 1084 P09851084 BUSHING 8 X 12 X 6MM
1029 P09851029 KNURLED KNOB 8MM 1085 P09851085 BALL BEARING 608ZZ
1030 P09851030 SET SCREW M8-1.25 X 16 1086 P09851086 CAP SCREW M8-1.25 X 35
1031 P09851031 STANDOFF-HEX MM M6-1 X 8 1087 P09851087 FENDER WASHER 8MM
1032 P09851032 CAP SCREW M4-.7 X 12 1088 P09851088 FLAT WASHER 8 X 12 X 1MM
1033 P09851033 SPROCKET 15T 1089 P09851089 TENSION HANDLE MOUNTING PLATE
1051 P09851051 HEX BOLT M6-1 X 20 1090 P09851090 TENSION HANDLE
1052 P09851052 SPINDLE CONNECTOR RING 1091 P09851091 CAP SCREW M8-1.25 X 25
1053 P09851053 CAP SCREW M6-1 X 10 1092 P09851092 ADJUSTABLE HANDLE 8MM SS-160G
1054 P09851054 BUSHING 14 X 25 X 12MM 1093 P09851093 SET SCREW M8-1.25 X 40
1055 P09851055 DRIVE SHAFT 1094 P09851094 HANDLE SLEEVE
1056 P09851056 KEY 5 X 5 X 15 1095 P09851095 LOCK NUT M8-1.25



-112- Model G0985 (Mfd. Since 05/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Guillotine

1101

1102

1103
1104

1105

1106
1107

1108

1109
1110

1111 1112
1113

1114

1102

1115

1116
1117

1118

1119

1120

1121
1122

1136

1135

1134
1133

1131

REF PART # DESCRIPTION REF PART # DESCRIPTION
1101 P09851101 HEX BOLT M6-1 X 70 1115 P09851115 LOCK NUT M6-1
1102 P09851102 LOCK WASHER 6MM 1116 P09851116 HEX NUT M10-1.5
1103 P09851103 FLAT WASHER 6MM 1117 P09851117 SET SCREW M10-1.5 X 90
1104 P09851104 CYLINDER MOUNTING PLATE 1118 P09851118 GUILLOTINE MOUNTING BLOCK
1105 P09851105 PNEUMATIC CYLINDER ASSEMBLY 1119 P09851119 GUILLOTINE MOUNTING PLATE
1106 P09851106 CAP SCREW M6-1 X 25 1120 P09851120 HEX NUT M6-1
1107 P09851107 GUILLOTINE BLOCK 1121 P09851121 CAP SCREW M6-1 X 20
1108 P09851108 FLAT HD CAP SCR M6-1 X 20 1122 P09851122 CAP SCREW M6-1 X 16
1109 P09851109 FLAT HD CAP SCR M6-1 X 25 1131 P09851131 HEX BOLT M10-1.5 X 35
1110 P09851110 GUIDE 1133 P09851133 SPANNER LOCK NUT M10-1.75
1111 P09851111 FLAT HD CAP SCR M6-1 X 12 1134 P09851134 HEX NUT M6-1
1112 P09851112 BLADE BLOCK 1135 P09851135 EXTENSION SPRING 1.6 X 10 X 41MM
1113 P09851113 ROLL PIN 4 X 12 1136 P09851136 CAP SCREW M6-1 X 20
1114 P09851114 GUILLOTINE BLADE



Model G0985 (Mfd. Since 04/24) -113-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Pressure Rollers

1201

1221

1220

1219

1218
1217

1222

1214
1216

1215

1213

1212 1208

1209

1210

1211

1224 1207
1206

1205

1204

1203

1202

1225

REF PART # DESCRIPTION REF PART # DESCRIPTION
1201 P09851201 SHAFT MOUNTING PLATE 1213 P09851213 BALL BEARING 6004LLU
1202 P09851202 CAP SCREW M8-1.25 X 100 1214 P09851214 MOUNTING PLATE
1203 P09851203 KNURLED KNOB M8-1.25 1215 P09851215 PRESSURE ROLLER, STEEL
1204 P09851204 FLAT WASHER 8MM 1216 P09851216 EXT RETAINING RING 20MM
1205 P09851205 COMPRESSION SPRING 2.6 X 16 X 47MM 1217 P09851217 SET SCREW M6-1 X 10
1206 P09851206 LOCK NUT M8-1.25 1218 P09851218 BUTTON HD CAP SCR M6-.7 X 7
1207 P09851207 HEX NUT M8-1.25 1219 P09851219 LINEAR BALL BEARING LM12UU
1208 P09851208 ROLLER SHAFT M10-1.5 X 17, 15 X 66.5 1220 P09851220 PRESSURE ROLLER MOUNTING BLOCK
1209 P09851209 DRY BEARING 15 X 20MM, SLEEVE 1221 P09851221 SLIDER SHAFT 12 X 185MM
1210 P09851210 PRESSURE ROLLER, RUBBER 1222 P09851222 CAP SCREW M6-1 X 12
1211 P09851211 EXT RETAINING RING 15MM 1224 P09851224 FLAT WASHER 10MM
1212 P09851212 ROLLER SHAFT M12-1.75 X 18, 19 X 76.5 1225 P09851225 CAP SCREW M6-1 X 16



-114- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Pre-Mill

1311
1356

1355

1349

1348

1354

1330

1360

1359

1361

1352

1353
1351

1350

1358

1346

1357

1307
1317

1318

13381319

1320

1324
1322

1339

1321

1337

1318
1347

1316
1328
1327
1315

1325

1342

1323

1316

1329

1309
1331

1332

1307

1303
1302

1301

1345

1341
1336

1340

1308

1334

1333

1326

1305
1309

1310
1305

1306

1304
1305

1306133513441304

1305

1343

1314
1313

1312

1362

1346-21346-1

1346-3

1346-4 1346-5
1341



Model G0985 (Mfd. Since 04/24) -115-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Pre-Mill Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1301 P09851301 ADJUSTMENT PLATE 1335 P09851335 PNEUMATIC CYLINDER ASSEMBLY
1302 P09851302 SPRING END PLATE 1336 P09851336 STUD-FT M14-1.5 X 50
1303 P09851303 LOCK WASHER 6MM 1337 P09851337 SPINDLE, REAR
1304 P09851304 FLAT WASHER 8MM 1338 P09851338 BALL BEARING 6905LLB
1305 P09851305 LOCK WASHER 8MM 1339 P09851339 PRE-MILL BASE
1306 P09851306 CAP SCREW M8-1.25 X 35 1340 P09851340 HEX NUT M14-1.5, THIN
1307 P09851307 BUTTON HD CAP SCR M6-1 X 10 1341 P09851341 EXT RETAINING RING 25MM
1308 P09851308 COMPRESSION SPRING 2.6 X 16 X 47MM 1342 P09851342 FLAT WASHER 13 X 22 X 0.5MM
1309 P09851309 HEX NUT M8-1.25 1343 P09851343 CAP SCREW M8-1.25 X 25
1310 P09851310 CAP SCREW M8-1.25 X 50 1344 P09851344 PNUEMATIC CYLINDER BRACKET
1311 P09851311 PRE-MILL ASSY MOUNTING BRACKET 1345 P09851345 WAVY WASHER 30.1 X 40.6 X 0.3MM
1312 P09851312 HEX BOLT M8-1.25 X 25 1346 P09851346 MOTOR 2HP 220V 3-PH
1313 P09851313 FLAT WASHER 8MM 1346-1 P09851346-1 MOTOR FAN COVER
1314 P09851314 MOTOR PULLEY 1346-2 P09851346-2 MOTOR FAN
1315 P09851315 MOTOR MOUNT 1346-3 P09851346-3 MOTOR JUNCTION BOX
1316 P09851316 CAP SCREW M10-1.5 X 25 1346-4 P09851346-4 BALL BEARING 6205ZZ, FRONT
1317 P09851317 HEX BOLT M10-1.5 X 35 1346-5 P09851346-5 BALL BEARING 6203ZZ, REAR
1318 P09851318 LOCK WASHER 10MM 1347 P09851347 FLAT WASHER 10MM
1319 P09851319 ROTATION BLOCK 1348 P09851348 CAP SCREW M6-1 X 16
1320 P09851320 FLANGED BUSHING 25 X 35 X 40MM 1349 P09851349 FLAT WASHER 6MM
1321 P09851321 ROTATION SHAFT 1350 P09851350 CUTTERHEAD GUARD
1322 P09851322 EXT RETAINING RING 12MM 1351 P09851351 CAP SCREW M10-1.5 X 25
1323 P09851323 IDLER PULLEY 1352 P09851352 FENDER WASHER 10 X 40 X 7MM
1324 P09851324 BALL BEARING 6001LLU 1353 P09851353 FLAT WASHER 10 X 20 X 1.35MM
1325 P09851325 IDLER PULLEY ECCENTRIC SHAFT 1354 P09851354 DUST BRUSH 255MM
1326 P09851326 CAP SCREW M8-1.25 X 20 1355 P09851355 DUST BRUSH 112MM
1327 P09851327 LOCK WASHER 12MM 1356 P09851356 CAP SCREW M10-1.5 X 25 LH
1328 P09851328 HEX NUT M12-1.75 1357 P09851357 CUTTERHEAD, FRONT RKE J71019-67 L1082
1329 P09851329 SPINDLE, FRONT 1358 P09851358 CUTTERHEAD, REAR RKE J71019-67 R1065
1330 P09851330 POLY RIBBED BELT 240J10 1359 P09851359 KEY 8 X 7 X 30 W/HOLE
1331 P09851331 SPINDLE LOCK TOOL PLATE 1360 P09851360 MOTOR CORD 20G 4W 40"
1332 P09851332 CAP SCREW M8-1.25 X 70 1361 P09851361 CAP SCREW M4-.7 X 10
1333 P09851333 STOP PLATE 1362 P09851362 SPINDLE LOCK TOOL KIT
1334 P09851334 BUTTON HD CAP SCR M5-.8 X 10



-116- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

End Trimmer Carriage

1401

1409
1420

1419

1412

1413

1418
1417

1425

1402

1408
1409

1410
1411

1412 1413
1418

1413
14141423

1405
1416

1416
1405

1424
1415

1407
1405

1406

1435
1449

1455

1457
1448 1458

1452

1439

1469

1456

1451

1462
1440

1438

1459
1453

1450
1437

1441

1446

1444

1445

144214431454
1436

1452

1448

1447

1453

1434

1426
1427

1429

1428

1430 1431

1433
1432

1461
1480

1489
1488
1487
1483
1486

1485

1479

1478

1477

1482 1481
1491

1490
1476
1475

1474

1473
1472

1471
1470

1469

14921468
1467

1466

1462

1463
1464

1465
1483
1484

1444

1493



Model G0985 (Mfd. Since 04/24) -117-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

End Trimmer Carriage Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1401 P09851401 END PLATE 1449 P09851449 LINEAR BALL BEARING LME16UU
1402 P09851402 SLIDER SHAFT 16 X 400MM 1450 P09851450 DOWEL PIN 1 X 4MM
1405 P09851405 LOCK WASHER 6MM 1451 P09851451 BUMPER, RUBBER
1406 P09851406 FLAT WASHER 6MM 1452 P09851452 CAP SCREW M6-1 X 20
1407 P09851407 CAP SCREW M6-1 X 16 1453 P09851453 SET SCREW M6-1 X 6
1408 P09851408 BUTTON HD CAP SCR M8-1.25 X 45 1454 P09851454 HEX NUT M6-1
1409 P09851409 BUMPER, RUBBER 1455 P09851455 BUTTON HD CAP SCR M5-.8 X 8
1410 P09851410 FENDER WASHER 8MM 1456 P09851456 BUTTON HD CAP SCR M8-1.25 X 30
1411 P09851411 LOCK NUT M8-1.25 1457 P09851457 FLANGED BUSHING 26 X 33MM
1412 P09851412 HEX NUT M8-1.25 1458 P09851458 FLAT HD CAP SCR M5-.8 X 12
1413 P09851413 LOCK WASHER 8MM 1459 P09851459 BUFFER PAD 12 X 30 X 12MM
1414 P09851414 CAP SCREW M8-1.25 X 20 1461 P09851461 FLAT WASHER 6 X 16 X 2MM
1415 P09851415 FLAT WASHER 6MM 1462 P09851462 CAP SCREW M8-1.25 X 55
1416 P09851416 CAP SCREW M6-1 X 20 1463 P09851463 LOCK WASHER 8MM
1417 P09851417 PNEUMATIC CYLINDER, VERTICAL 1464 P09851464 BALL BEARING 608ZZ
1418 P09851418 CAP SCREW M8-1.25 X 35 1465 P09851465 HEX BOLT M8-1.25 X 20
1419 P09851419 BUTTON HD CAP SCR M5-.8 X 6 1466 P09851466 SET SCREW M3-.5 X 3
1420 P09851420 BUTTON HD CAP SCR M8-1.25 X 35 1467 P09851467 ROLL PIN 1 X 20
1423 P09851423 STOP PLATE 1468 P09851468 BALL BEARING 6902ZZ
1424 P09851424 FLAT WASHER 6MM 1469 P09851469 FLAT HD CAP SCR M5-.8 X 16
1425 P09851425 BUFFER PAD 1470 P09851470 TRACER PLATE, FRONT
1426 P09851426 CYLINDER MOUNTING BLOCK 1471 P09851471 FLAT WASHER 5 X 12 X 0.6MM
1427 P09851427 CYLINDER CONNECTOR 1472 P09851472 TRACER BRACKET
1428 P09851428 FIXED PLATE 1473 P09851473 TRACER PLATE, REAR
1429 P09851429 FLAT WASHER 8MM 1474 P09851474 FLAT WASHER 5 X 13 X 2MM
1430 P09851430 BELLEVILLE WASHER 8MM 1475 P09851475 LOCK WASHER 5MM
1431 P09851431 HEX NUT M8-1.25 1476 P09851476 CAP SCREW M5-.8 X 16
1432 P09851432 DOWEL PIN 1 X 4MM 1477 P09851477 FLAT HD CAP SCR M5-.8 X 12
1433 P09851433 SET SCREW M6-1 X 6 1478 P09851478 TRACER LIFT BLOCK
1434 P09851434 PNEUMATIC CYLINDER, HORIZONTAL 1479 P09851479 LINEAR BALL BEARING LM12UU
1435 P09851435 RISER BASE 1480 P09851480 PNEUMATIC CYLINDER, VERTICAL
1436 P09851436 SLIDER SHAFT 10 X 155MM 1481 P09851481 CABLE TIE
1437 P09851437 LIFTING BLOCK 1482 P09851482 POSITION SENSOR FONRAY KT-73-RS
1438 P09851438 SLIDER SHAFT 12 X 246MM 1483 P09851483 HEX NUT M6-1, THIN
1439 P09851439 FIXED PLATE, VERTICAL 1484 P09851484 BELLEVILLE WASHER 6MM
1440 P09851440 FIXED PLATE, HORIZONTAL 1485 P09851485 CONNECTING PLATE
1441 P09851441 BUSHING 10 X 12 X 20MM 1486 P09851486 FLAT WASHER 6MM
1442 P09851442 CAP SCREW M8-1.25 X 80 1487 P09851487 FENDER WASHER 6MM
1443 P09851443 CAP SCREW M6-1 X 70 1488 P09851488 BUMPER, RUBBER
1444 P09851444 BELLEVILLE WASHER 8MM 1489 P09851489 CYLINDER MOUNTING PLATE
1445 P09851445 HEX NUT M8-1.25 1490 P09851490 LOCK WASHER 6MM
1446 P09851446 LOCK NUT M8-1.25 1491 P09851491 CAP SCREW M6-1 X 25
1447 P09851447 LOCK NUT M6-1 1492 P09851492 SET SCREW M5-.8 X 5
1448 P09851448 SET SCREW M6-1 X 8 1493 P09851493 SLIDER SHAFT 12 X 149MM



-118- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

End Trimmer Motor

1501

1512

1520

1518
1514

1516

1503

1519

1507

1502
1503

1511

1504

1505

1506

1508
1509

1510
1513 1514

1515

1531

1532
1545

1537

1544

1543

1542

1541

1540

1538

1540

1539

1535

1534

1533

1532

1545

1501-21501-1

1501-3

1501-4 1501-5



Model G0985 (Mfd. Since 04/24) -119-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
1501 P09851501 MOTOR 1/4HP 220V 3-PH 1515 P09851515 CAP SCREW M5-.8 X 12
1501-1 P09851501-1 MOTOR FAN COVER 1516 P09851516 FLAT WASHER 5 X 12 X 0.6MM
1501-2 P09851501-2 MOTOR FAN 1518 P09851518 DUST GUARD
1501-3 P09851501-3 MOTOR JUNCTION BOX 1519 P09851519 MOTOR CORD 16G 4W 36"
1501-4 P09851501-4 BALL BEARING 6202ZZ, FRONT 1520 P09851520 DUST BRUSH
1501-5 P09851501-5 BALL BEARING 6200ZZ, REAR 1531 P09851531 MOTOR MOUNT
1502 P09851502 FLAT WASHER 5MM 1532 P09851532 LINEAR BALL BEARING LM12UU
1503 P09851503 CAP SCREW M5-.8 X 16 1533 P09851533 HEX BOLT M6-1 X 16
1504 P09851504 MOTOR PULLEY 1534 P09851534 ARBOR FLANGE, OUTER
1505 P09851505 BALL BEARING 6904LLB 1535 P09851535 BLADE SPACER
1506 P09851506 BELT ADJUSTMENT BLOCK 1537 P09851537 EXT RETAINING RING 35MM
1507 P09851507 FIXED BLOCK 1538 P09851538 BEARING SPACER
1508 P09851508 FLAT WASHER 6MM 1540 P09851540 BALL BEARING 6202LLB
1509 P09851509 LOCK WASHER 6MM 1541 P09851541 PULLEY WASHER, INNER
1510 P09851510 CAP SCREW M6-1 X 40 1542 P09851542 BLADE ARBOR
1511 P09851511 TIMING BELT T5 500 X 10MM 1543 P09851543 PULLEY WASHER, OUTER
1512 P09851512 SAW BLADE 80MM 16T 1544 P09851544 CAP SCREW M8-1.25 X 20
1513 P09851513 BELT GUARD 1545 P09851545 EXT RETAINING RING 21MM
1514 P09851514 FLAT WASHER 5MM

End Trimmer Motor Parts List



-120- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Flush Trimmer (Upper)
1601
1602

1603

1604

1625
1626

1638

1637

1602
1605
1606
1607
1608

1664

1609

1610
1663

1666 1617
1618

1619

1627
1601

1639

1621
1616

1614
1613

1615
1612
1611
1622

1623
1620

1662
1661

16601659

1655
1654

1653

1652

1616

1658

1648
1607

1665

1656
1657

1634

1635 1650
1651

1667 1642

1647

1641
1629

1601

16011640
1630

1643
1630

1645

1633

1608
1631

1671
1672 1673

1674

1675

1637



Model G0985 (Mfd. Since 04/24) -121-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Flush Trimmer (Upper) Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1601 P09851601 HEX NUT M8-1.25 1638 P09851638 LINEAR BALL BEARING LM12UU
1602 P09851602 FLAT WASHER 8MM 1639 P09851639 POSITION INDICATOR
1603 P09851603 STUD-FT M8-1.25 X 150, M6-1 1640 P09851640 ADJUSTMENT SHAFT
1604 P09851604 COMPRESSION SPRING 1.2 X 11.2 X 90MM 1641 P09851641 IDLER PULLEY SHAFT
1605 P09851605 LOCK NUT M6-1.25 1642 P09851642 BALL BEARING 6901LLB
1606 P09851606 HEX NUT M6-1 1643 P09851643 INDICATOR MOUNTING PLATE
1607 P09851607 LOCK WASHER 6MM 1645 P09851645 SPANNER LOCK NUT M10-1.75
1608 P09851608 FLAT WASHER 6MM 1647 P09851647 IDLER PULLEY
1609 P09851609 FLANGE BOLT M5-.8 X 12 1648 P09851648 CAP SCREW M6-1 X 16
1610 P09851610 DUST COVER, UPPER 1650 P09851650 IDLER PULLEY MOUNTING PLATE
1611 P09851611 LOCK NUT M5-.8 1651 P09851651 FLAT HD CAP SCR M6-1 X 12
1612 P09851612 STANDOFF-HEX MM M5-.8 X 8, 94, M10-1.5 X 25 1652 P09851652 HEX NUT M10-1.5
1613 P09851613 FLANGED BUSHING 26MM 1653 P09851653 LOCK WASHER 10MM
1614 P09851614 BALL BEARING 6000LLB 1654 P09851654 FLAT WASHER 10MM
1615 P09851615 TRACER WHEEL 1655 P09851655 SLIDE BRACKET, UPPER
1616 P09851616 FLAT HD CAP SCR M4-.7 X 8 1656 P09851656 TRIMMER PULLEY
1617 P09851617 HEX NUT M5-.8 1657 P09851657 BALL BEARING 6002LLB
1618 P09851618 SET SCREW M6-1 X 16 1658 P09851658 TAPER-LOCK BUSHING, UPPER
1619 P09851619 TRACER MOUNTING PLATE 1659 P09851659 CUTTERHEAD SPINDLE, UPPER
1620 P09851620 SCRAPER PLATE 1660 P09851660 CUTTERHEAD, UPPER
1621 P09851621 CAP SCREW M5-.8 X 6 1661 P09851661 CUTTERHEAD FLANGE
1622 P09851622 FLAT WASHER 5 X 12 X 0.6MM 1662 P09851662 CAP SCREW M5-.8 X 16
1623 P09851623 CAP SCREW M5-.8 X 30 1663 P09851663 FLAT WASHER 10MM
1625 P09851625 DOWEL PIN 1 X 4MM 1664 P09851664 DUST BRUSH 30MM
1626 P09851626 SET SCREW M6-1 X 6 1665 P09851665 FLAT WASHER 6MM
1627 P09851627 KNOB M8-1.25 1666 P09851666 HEX NUT M6-1 X 3MM, THIN
1629 P09851629 STUD-FT M8-1.25 X 125 1667 P09851667 RING SHIM 12 X 18 X 2MM, COPPER
1630 P09851630 WAVY WASHER 10MM 1671 P09851671 CUTTERHEAD, UPPER
1631 P09851631 HEX BOLT M6-1 X 16 1672 P09851672 CUTTERHEAD KNIFE, UPPER
1633 P09851633 STANDOFF-HEX MF M6-1 X 5, 70, M6-1 1673 P09851673 BUTTON HD CAP SCR M5-.8 X 10
1634 P09851634 SET SCREW M5-.8 X 8 1674 P09851674 SET SCREW M6-1 X 16
1635 P09851635 TAPER LOCK 1675 P09851675 PRESSURE BLOCK
1637 P09851637 BUTTON HD CAP SCR M4-.7 X 6



-122- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Flush Trimmer (Lower)
1744

1752

1742

1741

1746
1708

1749 1750

1748 1745
1734

1743
1739

1740

1738

1724

1730 17171725

1723 1718
1729

1726

1728
1719

1708

1733

1732

1731

1707

1706
1711

1722

1721 1720

1719
1710

1715
1713

1712

1710

1709
1701

1702
17031704

1705

1751

1735

1736

1737

1761
1762 1763

1764

1765

1730



Model G0985 (Mfd. Since 04/24) -123-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
1701 P09851701 POSITION INDICATOR 1731 P09851731 HEX NUT M10-1.5
1702 P09851702 HEX BOLT M6-1 X 16 1732 P09851732 LOCK WASHER 10MM
1703 P09851703 FLAT WASHER 6MM 1733 P09851733 FLAT WASHER 10MM
1704 P09851704 INDICATOR MOUNTING PLATE 1734 P09851734 STANDOFF-HEX MM M5-.8 X 8, 94, M10-1.5 X 25
1705 P09851705 STANDOFF-HEX MF M6-1 X 5, 70, M6-1 1735 P09851735 DUST BRUSH 30MM
1706 P09851706 SET SCREW M5-.8 X 8 1736 P09851736 DUST COVER, LOWER
1707 P09851707 TAPER LOCK 1737 P09851737 FLANGE BOLT M5-.8 X 12
1708 P09851708 FLAT HD CAP SCR M4-.7 X 8 1738 P09851738 LOCK NUT M5-.8
1709 P09851709 KNOB M8-1.25 1739 P09851739 FLAT WASHER 5 X 12 X .6MM
1710 P09851710 HEX NUT M8-1.25 1740 P09851740 CAP SCREW M5-.8 X 30
1711 P09851711 STUD-FT M8-1.25 X 125 1741 P09851741 TRACER MOUNTING PLATE
1712 P09851712 ADJUSTMENT SHAFT 1742 P09851742 CAP SCREW M5-.8 X 6
1713 P09851713 WAVY WASHER 10MM 1743 P09851743 SCRAPER PLATE
1715 P09851715 PRECISION NUT M10-.75 1744 P09851744 SET SCREW M6-1 X 16
1717 P09851717 LINEAR BALL BEARING LM12UU 1745 P09851745 HEX NUT M5-.8
1718 P09851718 SLIDE BRACKET, LOWER 1746 P09851746 FLAT WASHER 10MM
1719 P09851719 SET SCREW M6-1 X 6 1748 P09851748 TRACER WHEEL
1720 P09851720 TAPER-LOCK BUSHING, LOWER 1749 P09851749 BALL BEARING 6000LLB
1721 P09851721 BALL BEARING 6002LLB 1750 P09851750 FLANGED BUSHING 26MM
1722 P09851722 CUTTERHEAD SPINDLE, LOWER 1751 P09851751 TRIMMER PULLEY
1723 P09851723 CUTTERHEAD, LOWER 1752 P09851752 HEX NUT M6-1 X 3MM, THIN
1724 P09851724 CUTTERHEAD FLANGE 1761 P09851761 CUTTERHEAD, LOWER
1725 P09851725 CAP SCREW M5-.8 X 16, LH 1762 P09851762 CUTTERHEAD KNIFE, LOWER
1726 P09851726 DOWEL PIN 1 X 4MM 1763 P09851763 BUTTON HD CAP SCR ,5-.8 X 10
1728 P09851728 HEX BOLT M6-1 X 20 1764 P09851764 SET SCREW M6-1 X 16
1729 P09851729 LOCK WASHER 6MM 1765 P09851765 PRESSURE BLOCK
1730 P09851730 BUTTON HD CAP SCR M4-.7 X 6

Flush Trimmer (Lower) Parts List



-124- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Flush Trimmer Motor

1810
1811

1814

1815

1802

1804
1809

1803

1805

1808

1807

1806

1813

1818

1812

1821

1810

1817

1825 1824
1822

1826

1823

1842

1865
1853

1864
1849

1852
1853

1846

1863

1844

1862
1861

1847
1848
1857

18561853
1852

18411843

1860
1859

1858

1856

1855
1854

18481845
1858

1874
1876
18771880

1871
1870

1868
18691867

1851

1853
1852

1850

18661870
1873

1875

1881
1872

1876

1877
1848

18781879

1815-21815-1

1815-3

1815-4 1815-5

1868



Model G0985 (Mfd. Since 04/24) -125-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Flush Trimmer Motor Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1802 P09851802 MOTOR MOUNT 1848 P09851848 SET SCREW M6-1 X 6
1803 P09851803 CAP SCREW M6-1 X 16 1849 P09851849 FLAT HD CAP SCR M6-1 X 12
1804 P09851804 LOCK WASHER 6MM 1850 P09851850 CAP SCREW M5-.8 X 35
1805 P09851805 MOTOR PULLEY 1851 P09851851 ALIGNMENT BLOCK
1806 P09851806 CAP SCREW M5-.8 X 20 1852 P09851852 CAP SCREW M6-1 X 20
1807 P09851807 FENDER WASHER 5MM 1853 P09851853 LOCK WASHER 6MM
1808 P09851808 FLAT BELT 20 X 900MM 1854 P09851854 COMPRESSION SPRING 2 X 17 X 32.5MM
1809 P09851809 CAP SCREW M6-1 X 20 1855 P09851855 FLAT WASHER 13 X 30 X 2.5MM
1810 P09851810 LOCK WASHER 8MM 1856 P09851856 HEX BOLT M6-1 X 20
1811 P09851811 CAP SCREW M8-1.25 X 30 1857 P09851857 DOWEL PIN 1 X 4MM
1812 P09851812 RISER BLOCK 1858 P09851858 IDLER PULLEY
1813 P09851813 CAP SCREW M8-1.25 X 55 1859 P09851859 BALL BEARING 6901LLB
1814 P09851814 MOTOR CORD 20G 4W 15-3/4" 1860 P09851860 IDLER PULLEY SHAFT
1815 P09851815 MOTOR 3/4 HP 220V 3-PH 1861 P09851861 FLAT WASHER 12 X 18 X 2MM, COPPER
1815-1 P09851815-1 MOTOR FAN COVER 1862 P09851862 IDLER PULLEY MOUNTING PLATE
1815-2 P09851815-2 MOTOR FAN 1863 P09851863 CAP SCREW M8-1.25 X 70
1815-3 P09851815-3 MOTOR JUNCTION BOX 1864 P09851864 FLAT WASHER 6MM
1815-4 P09851815-4 BALL BEARING 6203ZZ, FRONT 1865 P09851865 CAP SCREW M6-1 X 16
1815-5 P09851815-5 BALL BEARING 6202ZZ, REAR 1866 P09851866 BEARING PLATE
1817 P09851817 HEX BOLT M8-1.25 X 25 1867 P09851867 BEARING BLOCK
1818 P09851818 SET SCREW M10-1.5 X 35 1868 P09851868 LINEAR BALL BEARING LME16UU
1821 P09851821 SUPPORT ARM 1869 P09851869 SPACER 22.4 X 25.4 X 28MM
1822 P09851822 CONNECTING BRACKET 1870 P09851870 FLAT HD CAP SCR M4.-7 X 8
1823 P09851823 LOCK NUT M10-1.5 1871 P09851871 FLAT WASHER 16 X 25 X 1.2MM
1824 P09851824 FLAT WASHER 10MM 1872 P09851872 SLIDER END PLATE
1825 P09851825 CAP SCREW M10-1.5 X 30 1873 P09851873 STANDOFF-HEX FF M10-1.5 X 174
1826 P09851826 RING SHIM 10 X 20 X 0.2MM, COPPER 1874 P09851874 END PLATE
1841 P09851841 BELT TENSION PLATE 1875 P09851875 SLIDER SHAFT 16 X 198MM
1842 P09851842 SIDE PLATE, RIGHT 1876 P09851876 LOCK WASHER 10MM
1843 P09851843 SIDE PLATE, LEFT 1877 P09851877 CAP SCREW M10-1.5 X 25
1844 P09851844 PLATE, TOP 1878 P09851878 HEX NUT M8-1.25
1845 P09851845 PLATE, BOTTOM 1879 P09851879 SET SCREW M8-1.25 X 25
1846 P09851846 SLIDER SHAFT 12 X 246MM 1880 P09851880 COMPRESSION SPRING 2 X 22 X 75
1847 P09851847 BUTTON HD CAP SCR M5-.8 X 6 1881 P09851881 SET SCREW M8-1.25 X 10



-126- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Scraper (Upper)

1942

1936

1954 1938
1939 1954

1940
1941

1945

1940

1946

1937

19471957

1949
1944

1943

1963
1937

1950

1935

1972
1980

1978

1961
1981

1973

1931

1932
19601963

1933
1934
1982

1951

1976
1948

1975
1971

1950

1963
1969

1954

1966

1940

1937
1967

1965

1946
1940
1955

1941
1950
1964

19581963
1939

1977
1983
1959

1944
1956

1952

1970

1979
1953

1968

1948

19401954

1936

1957

1962

1927 1929

1926
1906

1908

1909
1907

1910
1904

1910 1905

1911
1920

1913

1924
1925

1912

1917

1923
1922

1901
1902

1915
1914

1916
1919

1917 1918

1928
1930

1974



Model G0985 (Mfd. Since 04/24) -127-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Scraper (Upper) Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1901 P09851901 TRACER WHEEL 1944 P09851944 BELLEVILLE WASHER 8MM
1902 P09851902 BALL BEARING 6200LLB 1945 P09851945 POSITION INDICATOR
1904 P09851904 CONNECTING BLOCK 1946 P09851946 KNOB M6-1
1905 P09851905 HEX NUT M6-1 1947 P09851947 HEX NUT M8-1.25
1906 P09851906 HEX NUT M8-1.25 1948 P09851948 HEX NUT M8-1.25, THIN
1907 P09851907 SET SCREW M8-1.25 X 65 1949 P09851949 FLAT WASHER 8 X 20 X 3MM
1908 P09851908 COMPRESSION SPRING 1.7 X 18 X 45 1950 P09851950 LOCK NUT M6-1
1909 P09851909 TENSION NUT M8-1.25 1951 P09851951 SLIDER SHAFT 16 X 138MM
1910 P09851910 LOCK NUT M8-1.25 1952 P09851952 SCRAPER BLADE
1911 P09851911 STUD-FT M6-1 X 111MM 1953 P09851953 CAP SCREW M3-.7 X 8
1912 P09851912 BUTTON HD CAP SCR M4-.7 X 8 1954 P09851954 RING SHIM 6 X 14 X 1MM, COPPER
1913 P09851913 LOCK NUT M6-1 1955 P09851955 POSITION INDICATOR
1914 P09851914 FLAT WASHER 6MM 1956 P09851956 HEX BOLT M8-1.25 X 50
1915 P09851915 FLAT HD CAP SCR M4-.7 X 8 1957 P09851957 SET SCREW M8-1.25 X 32 DOG-PT, COPPER
1916 P09851916 CAP SCREW M4-.7 X 8 1958 P09851958 SET SCREW M6-1 X 80
1917 P09851917 FLAT WASHER 4MM 1959 P09851959 FLAT HD CAP SCR M6-1 X 25
1918 P09851918 SCRAPER BLADE 1960 P09851960 FLAT HD CAP SCR M4-.7 X 8
1919 P09851919 LOCK WASHER 4MM 1961 P09851961 FLAT WASHER 4MM
1920 P09851920 KNURLED KNOB M6-1 1962 P09851962 SCRAPER BLADE HOLDER, UPPER
1922 P09851922 FLAT HD CAP SCR M6-1 X 20 1963 P09851963 FLAT WASHER 6 X 16MM
1923 P09851923 SCRAPER PLATE 1964 P09851964 KNURLED KNOB M6-1
1924 P09851924 CAP SCREW M8-1.25 X 30 1965 P09851965 LOCK WASHER 6MM
1925 P09851925 LOCK WASHER 8MM 1966 P09851966 CONNECTING PLATE
1926 P09851926 FLAT WASHER 16 X 25 X 1.2MM 1967 P09851967 CAP SCREW M6-1 X 20
1927 P09851927 PHLP HD SCR M6-1 X 12 1968 P09851968 ROD END M6-1
1928 P09851928 CORD CLIP 3/16" 1969 P09851969 COMPRESSION SPRING 1.6 X 11.4 X 27MM
1929 P09851929 DUST PORT 2", UPPER 1970 P09851970 SET SCREW M3-.5 X 8
1930 P09851930 BUTTON HD CAP SCR M5-.8 X 10 1971 P09851971 SCRAPER BRACKET, UPPER
1931 P09851931 TRACER WHEEL 1972 P09851972 FLAT WASHER 6MM
1932 P09851932 BALL BEARING 6200LLB 1973 P09851973 FLAT HD CAP SCR M6-1 X 20
1933 P09851933 TRACER WHEEL BRACKET 1974 P09851974 HEX NUT M6-1
1934 P09851934 CONNECTING PLATE 1975 P09851975 SET SCREW M8-1.25 X 20
1935 P09851935 SET SCREW M6-1 X 40 1976 P09851976 LOCK WASHER 8MM
1936 P09851936 STUD-FT M6-1 X 92MM 1977 P09851977 INDICATOR MOUNTING PLATE
1937 P09851937 BELLEVILLE WASHER 6MM 1978 P09851978 ACORN NUT M6-1
1938 P09851938 INDICATOR MOUNTING PLATE 1979 P09851979 FLAT WASHER 3MM
1939 P09851939 CAP SCREW M6-1 X 16 1980 P09851980 BUTTON HD CAP SCR M6-1 X 8
1940 P09851940 HEX NUT M6-1 1981 P09851981 BUTTON HD CAP SCR M4-.7 X 6
1941 P09851941 INDICATOR SLEEVE M6-1 X 30MM 1982 P09851982 SCRAPER PLATE
1942 P09851942 TRACER CHASSIS, UPPER 1983 P09851983 HEX NUT M6-1, THIN
1943 P09851943 LOCK NUT M8-1.25



-128- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Scraper (Lower)

2047

20252023

2016
2021

2022
2019

2009

2008

2007
2017

2020

2010
2012

2013
2011 2006

2014

2005
2015

2002
2001

2040

2040

2058

2048

2056

2053
2055

2074

2060

2042

2073
2072

2041

2058
2040

2057
2056

2040
2053

2052
2049

2054

2055

2049
2039

2031
2053

2035
2065

2073
2064

2063
2045
20822059

2042
2061

2031

2066

2035

2067

2034
20702035

2051
20322031

2083
2061

2045
2068

20382077

2035

2062
2079

2078
2062

2069

2081
2080 2041

2063

2050

2036

2041
2080

2081

2043
2075

203320762062

2049
2040

2037

2044
2071

2049
2069

2052



Model G0985 (Mfd. Since 04/24) -129-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Scraper (Lower) Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
2001 P09852001 LOCK NUT M6-1 2047 P09852047 SCRAPER BLADE HOLDER, LOWER
2002 P09852002 KNURLED KNOB M6-1 2048 P09852048 POSITION INDICATOR
2003 P09852003 LOWER SCRAPER ASSEMBLY 2049 P09852049 RING SHIM 6 X 14 X 1MM, COPPER
2005 P09852005 HEX NUT M6-1 2050 P09852050 CAP SCREW M6-1 X 20
2006 P09852006 CONNECTING BLOCK 2051 P09852051 SET SCREW M6-1 X 80
2007 P09852007 SCRAPER BLADE 2052 P09852052 STUD-FT M6-1 X 92
2008 P09852008 FLAT WASHER 4MM 2053 P09852053 BELLEVILLE WASHER 6MM
2009 P09852009 CAP SCREW M4-.7 X 8 2054 P09852054 INDICATOR MOUNTING PLATE
2010 P09852010 HEX NUT M8-1.25 2055 P09852055 CAP SCREW M6-1 X 16
2011 P09852011 SET SCREW M8-1.25 X 65 2056 P09852056 INDICATOR SLEEVE M6-1 X 30MM
2012 P09852012 COMPRESSION SPRING 1.7 X 18 X 45 2057 P09852057 POSITION INDICATOR
2013 P09852013 TENSION NUT M8-1.25 2058 P09852058 KNOB M6-1
2014 P09852014 LOCK NUT M8-1.25 2059 P09852059 SLIDER SHAFT 16 X 138MM
2015 P09852015 STUD-FT M6-1 X 111 2060 P09852060 HEX NUT M8-1.25
2016 P09852016 FLANGE BOLT M6-1 X 20 2061 P09852061 HEX NUT M8-1.25, THIN
2017 P09852017 TEE HOSE FITTING 4MM 2062 P09852062 FLAT WASHER 6 X 16MM
2019 P09852019 CAP SCREW M8-1.25 X 30 2063 P09852063 BUTTON HD CAP SCR M4-.7 X 6
2020 P09852020 FLAT WASHER 16 X 25 X 1.2MM 2064 P09852064 HEX BOLT M8-1.25 X 50
2021 P09852021 DUST PORT 2", LOWER 2065 P09852065 TRACER CHASSIS, LOWER
2022 P09852022 LOCK WASHER 8MM 2066 P09852066 ACORN NUT M6-1
2023 P09852023 CORD CLIP 3/16" 2067 P09852067 BUTTON HD CAP SCR M6-1 X 8
2025 P09852025 BUTTON HD CAP SCR M5-.8 X 10 2068 P09852068 SCRAPER PLATE
2031 P09852031 LOCK NUT M6-1 2069 P09852069 FLAT HD CAP SCR M4-.7 X 8
2032 P09852032 KNURLED KNOB M6-1 2070 P09852070 CONNECTING PLATE
2033 P09852033 SET SCREW M3-.5 X 8 2071 P09852071 INDICATOR MOUNTING PLATE
2034 P09852034 COMPRESSION SPRING 1.6 X 11.4 X 27MM 2072 P09852072 FLAT WASHER 8 X 20 X 3MM
2035 P09852035 FLAT WASHER 6MM 2073 P09852073 BELLEVILLE WASHER 8MM
2036 P09852036 LOCK WASHER 6MM 2074 P09852074 LOCK NUT M8-1.25
2037 P09852037 ROD END M6-1 2075 P09852075 FLAT WASHER 3MM
2038 P09852038 SCRAPER BRACKET, LOWER 2076 P09852076 THIN NUT M6-1 X 3MM
2039 P09852039 SET SCREW M6-1 X 35 2077 P09852077 SET SCREW M8-1.25 X 20
2040 P09852040 HEX NUT M6-1 2078 P09852078 TRACER WHEEL BRACKET
2041 P09852041 FLAT HD CAP SCR M6-1 X 25 2079 P09852079 CONNECTING PLATE
2042 P09852042 SET SCREW M8-1.25 X 32 DOG-PT, COPPER 2080 P09852080 TRACER WHEEL
2043 P09852043 CAP SCREW M3-.7 X 8 2081 P09852081 BALL BEARING 6200LLB
2044 P09852044 SCRAPER BLADE 2082 P09852082 SCRAPER PLATE
2045 P09852045 FLAT WASHER 4MM 2083 P09852083 LOCK WASHER 8MM



-130- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Buffing Motors

2101

2102

2105

2125

2124

2106

2104

21292126

2108

2105
2104

2107

2121

2123

2131

2130
2133

2122

2128

2129

2132

2125

2121

2127

2129

2126

2127

2124
2123

2135

2130 2133

2122

2128

2129

2134

2101

2101-22101-1
2101-3

2101-4 2101-5



Model G0985 (Mfd. Since 04/24) -131-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Buffing Motors Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
2101 P09852101 MOTOR 1/6 HP 220V 3-PH 2123 P09852123 CAP SCREW M5-.8 X 16
2101-1 P09852101-1 MOTOR FAN COVER 2124 P09852124 LOCK WASHER 5MM
2101-2 P09852101-2 MOTOR FAN 2125 P09852125 BACKING PLATE
2101-3 P09852101-3 MOTOR JUNCTION BOX 2126 P09852126 HEX BOLT M8-1.25 X 25
2101-4 P09852101-4 BALL BEARING 6202ZZ, FRONT 2127 P09852127 FLAT WASHER 8 X 20 X 3MM
2101-5 P09852101-5 BALL BEARING 6200ZZ, REAR 2128 P09852128 WHEEL FLANGE
2102 P09852102 MOTOR MOUNTING PLATE, UPPER 2129 P09852129 LOCK WASHER 8MM
2104 P09852104 CAP SCREW M8-1.25 X 20 2130 P09852130 SET SCREW M6-1 X 10
2105 P09852105 LOCK WASHER 8MM 2131 P09852131 WHEEL ARBOR
2106 P09852106 MOTOR MOUNTING PLATE, LOWER 2132 P09852132 HEX BOLT M8-1.25 X 20
2107 P09852107 MOTOR CORD 20G 4W 51" 2133 P09852133 PAD 20 X 54 X 3MM
2108 P09852108 MOTOR CORD 20G 4W 59" 2134 P09852134 HEX BOLT M8-1.25 X 20 LH
2121 P09852121 MOTOR MOUNT 2135 P09852135 WHEEL ARBOR LH
2122 P09852122 BUFFING WHEEL 5"



-132- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Pneumatic Controls

2201

2205 2203 2208 2208 2206 2207 2210 2208

22032210220922052204

2208

2220

2226

2221

2223
2222

2225
2224

2227

2241
2254

2255

2252

2248

2246
2244

2242

2253
2250

2251

2243

2245

2249
2247

2240

Rear View



Model G0985 (Mfd. Since 04/24) -133-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

REF PART # DESCRIPTION REF PART # DESCRIPTION
2201 P09852201 FLOW CONTROL VALVE ASC-01 2240 P09852240 SOLENOID VALVE ASSEMBLY
2203 P09852203 ELBOW PT1/4 26.9 X 33.9 2241 P09852241 SOLENOID VALVE PT1/4
2204 P09852204 FLOW CONTROL VALVE RE-01 2242 P09852242 ELBOW PT1/4
2205 P09852205 ELBOW PT1/8 FONRAY 30.5 X 35.4 2243 P09852243 PLUG PT1/4
2206 P09852206 REGULATOR HOUSING 2244 P09852244 FLAT HEAD SILENCER PT1/8
2207 P09852207 SOLENOID VALVE AIRTAC 4V210-08-F 24VAC 2245 P09852245 ELBOW PT1/4, COPPER
2208 P09852208 PRESSURE REGULATOR NAR200-R-2 5KG 2246 P09852246 3-WAY ADAPTER
2209 P09852209 FLAT HEAD SILENCER PT1/8 FONRAY FSL-01 2247 P09852247 BASE
2210 P09852210 ELBOW PT1/4 26.9 X 33.9 2248 P09852248 ELBOW PT1/4 37.4 X 44
2220 P09852220 SOLENOID VALVE EXTENSION ASSY (1-PC) 2249 P09852249 CONICAL MUFFLER
2221 P09852221 MOUNTING PLATE 2250 P09852250 ELBOW PT1/4 30.5 x 37.4
2222 P09852222 SOLENOID VALVE AIRTAC 4V210-08-F 24VAC 2251 P09852251 ELBOW PT1/4 30.5 x 18
2223 P09852223 ELBOW PT1/4 2252 P09852252 FITTING PT1/4 33.9 x 37.8
2224 P09852224 ELBOW PT1/4 2253 P09852253 SOLENOID VALVE AIRTAC 4V210-08-F 24VAC
2225 P09852225 FLAT HEAD SILENCER PT1/8 FVB-01 2254 P09852254 SOLENOID VALVE AIRTAC 4V230E-08-F 12VDC
2226 P09852226 PLUG PT1/4 2255 P09852255 FITTING PT1/4
2227 P09852227 PHLP HD SCR M4-.7 X 25

Pneumatic Controls Parts List



-134- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Electrical Components

2301 2302 2303
2304

2305

2306

2307

2308 2309

2310

2311

2312

23142315

2317

2318

2319

2320

2322

2323

2324 2325

2326

2327

2328

2329

2330

2333
2334

2336

2337

2338

2301

11P 4P 17P 4P
KA0KA1

FU1 FU2 FU3

2302 2301

QM1 QM2 QM4

2301

29P

2302

3P

2316

2308

MR-32S-6.3

OFF ON

STOP START
4.6-3A

4
3

QM6

2313

QM3

2313

MR-32S-1.6

OFF ON

STOP START
1-1.6A

1

QM5

FU4 FU5 FU6 FU8

2308 2308

17P9P 2P 4P 8P 4P 6P 3P 3P

2301
2302

2301
2302

2301
2302

2301
2302

2301

KM1 KM2 KM3 KM4 KM5 KM6 KM7 KM8

2323

2325 2325

MR-32S-1.6

OFF ON

STOP START
1-1.6A

1

23052304

2304

2315

RM32 10x38
32A 680V~

FU1
1A

RM32 10x38
32A 680V~

FU1
1A

RM32 10x38
32A 680V~

FU2
1A

RM32 10x38
32A 680V~

FU2
1A

RM32 10x38
32A 680V~

FU3
6A

RM32 10x38
32A 680V~

FU3
6A

RM32 10x38
32A 680V~

FU4
1A

RM32 10x38
32A 680V~

FU4
1A

RM32 10x38
32A 680V~

FU5
10A

RM32 10x38
32A 680V~

FU5
10A

RM32 10x38
32A 680V~

FU6
1A

RM32 10x38
32A 680V~

FU6
1A

RM32 10x38
32A 680V~

FU8
1A

RM32 10x38
32A 680V~

FU8
1A

S-P11

1L1 3L2 5L3 13 NO

2T1 4T2 6T3 14 NO

S-P11

1L1 3L2 5L3 13 NO

2T1 4T2 6T3 14 NO

S-P11

1L1 3L2 5L3 13 NO

2T1 4T2 6T3 14 NO

S-P11

1L1 3L2 5L3 13 NO

2T1 4T2 6T3 14 NO

S-P11

1L1 3L2 5L3 13 NO

2T1 4T2 6T3 14 NO

S-P11

1L1 3L2 5L3 13 NO

2T1 4T2 6T3 14 NO

S-P11

1L1 3L2 5L3 13 NO

2T1 4T2 6T3 14 NO

S-P11

1L1 3L2 5L3 13 NO

2T1 4T2 6T3 14 NO

2307

W
10 EY1
5 0 X1 X2 X2
2

24
V

24
V

24
V

U
2 V2 W
2 E E E E U

10 V1
0

U
8

U
8 U
8

U
8 U
8 V8 V8 V8 V8 V8 U
9 V9 Y7 0 1 Y3 24
V

G
N

D

MR-32S-2.5

OFF ON

STOP START
1.5-2.5A

1.4

MR-32S-4

OFF ON

STOP START
2.5-4A

2.5
3.2

0 200 220 230 240 0G 24

OUT

IN

0 1 2 3

0 1 2 3
POWER

RUN

ERROR

COM1

COM2

COM3

IN
0 1 2 3 4 5 6 7

10 11 12 13 14 15 16 17

OUT
0 1 2 3 4 5 6 7

10 11 12 13 14 15 16 17

RUN

COM1

STOP1 Ph, 220~240V
120VAC, 5A

MR-32S-4

OFF ON

STOP START
1.5-2.5A

1.4

R
S
T
E
E
S
T

24V
X3
X4
X5
X6
X7
X10
X13

X21
0
1
5
6
10
11
13
Y1
Y2
Y3
Y4
Y5
Y11
Y14
Y17
Y20
Y21

X20

X1
2

X1
4

X1
7

24
V

24
V

24
V

U
3 V3 W
3 E E U
4 V4 W
4 6 7 7 8 8 9 12 Y6 Y1
0

Y1
2 0 0 0 0 E E E E Y1
3

Y1
6

Y2
2

Y2
3 0 0 0 0 E E E E U
6

U
7 V6 V7 W
6

W
7 E E E U
1 V1 W
1

2308



Model G0985 (Mfd. Since 04/24) -135-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Electrical Components Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
2301 P09852301 TERMINAL BLOCK PYK2.5 (1PC) 2318 P09852318 CONTACTOR S-P11 
2302 P09852302 GROUND TERMINAL BLOCK PYK2.5T (1PC) 2319 P09852319 ELECTRICAL MOUNTING BOARD
2303 P09852303 TERMINAL END BLOCK PYK2.5 2320 P09852320 RELAY OMRON MY4N-GS 24V
2304 P09852304 TERMINAL END BLOCK TE-002 2322 P09852322 CABLE TRAY COVER 25 X 65MM
2305 P09852305 TERMINAL JUMPER 2323 P09852323 CABLE TRAY COVER 25 X 65MM
2306 P09852306 TRANSFORMER 200-240V 2324 P09852324 CABLE TRAY COVER 25 X 65MM
2307 P09852307 FUSE HOLDER JR RM32 10X38 2325 P09852325 CABLE TRAY COVER 25 X 65MM
2308 P09852308 FUSE 1A CERAMIC 2326 P09852326 DIN RAIL 35 X 7.5MM
2309 P09852309 FUSE 6A CERAMIC 2327 P09852327 DIN RAIL 35 X 7.5MM
2310 P09852310 FUSE 10A CERAMIC 2328 P09852328 DIN RAIL 35 X 7.5MM
2311 P09852311 PLC DVP32ES200R 2329 P09852329 DIN RAIL 35 X 7.5MM
2312 P09852312 PLC EXPANSION MODULE DVP 08XP211R 2330 P09852330 DIN RAIL 35 X 7.5MM
2313 P09852313 MOTOR STARTER SHIHNLIN MR-32S-1.6 2333 P09852333 TERMINAL BLOCK PYK6 (1PC)
2314 P09852314 MOTOR STARTER SHIHNLIN MR-32S-2.5 2334 P09852334 GROUNDING TERMINAL BLOCK PYK6T (1PC)
2315 P09852315 MOTOR STARTER SHIHNLIN MR-32S-4 2336 P09852336 CABLE TRAY COVER 25 X 65MM
2316 P09852316 MOTOR STARTER SHIHNLIN MR-32S-6.3 2337 P09852337 CABLE TRAY COVER 25 X 65MM
2317 P09852317 GROUND TERMINAL BLOCK 6P 2338 P09852338 DIN RAIL POWER SUPPLY HDR-30-24



-136- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

G0985
grizzly.com

G
0985 M

achine Labels C
 

(05/17/24)

• 1:1 Sizing (Labels are
  actual size)
• Labels m

ust be m
ade of 

  chem
ical-resistant m

aterial

***IM
PO

R
TA

N
T***: These labels m

ust have individual 
letters/num

bers. D
o not print w

ith a clear background.G0985
grizzly.com

G
0985 M

achine Labels C
 

(05/17/24)

• 1:1 Sizing (Labels are
  actual size)
• Labels m

ust be m
ade of 

  chem
ical-resistant m

aterial

***IM
PO

R
TA

N
T***: These labels m

ust have individual 
letters/num

bers. D
o not print w

ith a clear background.

G0985 Machine Labels B 
(05/17/24)

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

Set air pressure at 100 PSI 
for optimal performance. 

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Empty water trap every 10 hours 
of operation or sooner depending 
on local air humidity. Failure to 
empty water trap regularly may 
result in parts damage, which will 
not be covered by warranty. 

NOTICE
•  Lubricate conveyor every 
40 hours.
•  Lubricate only while 
conveyor is running.
•  Pump slowly to ensure 
lubricant is spread evenly (at 
least 20 seconds for one full 
pump).
•  Use only DOW XIAMETER™ 
PMX-200 Silicone Fluid 1000 
cSt (Part# T34295). Use of 
other lubricants may cause 
damage to machine.

Lubricate glue spindle 
every 30 hours with 
NLGI #2 grease or 
equivalent. Refer to 
maintenance section 
of owner’s manual.

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
W

A
R

N
IN

G
!

INJURY HAZARD!
To reduce risk of short- 
and long-term

 injury, 
w

ear safety glasses, 
hearing protection, and 
a respirator w

hen using 
this m

achine.

220V
3-Phase

Only

INJURY/SHO
CK 

HAZARD!
Alw

ays disconnect air 
and pow

er before 
adjustm

ents, 
m

aintenance, or service.

W
ARNING

!

INJURY/SHOCK
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

ENTANGLEMENT 
HAZARD!

Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!

AMPUTATION 
HAZARD!

Push Emergency Stop 
button and wait until 
machine comes to complete 
stop before opening door 
to avoid contacting blades.

WARNING!
To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
EYE/LUNG

 INJURY 
HAZARD!

Alw
ays w

ear safety 
glasses and a 
respirator w

hen 
using this m

achine.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
INJURY/SHO

CK 
HAZARD!

Alw
ays disconnect air 

and pow
er before 

adjustm
ents, 

m
aintenance, or service.

W
ARNING

!

NOTICE
For best results and 
machine performance, 
DO NOT insert work-
pieces into panel feeder 
until all components are 
fully powered-up and 
reach specified operating 
temperature.

Insert Edgebanding

Note: Labels marked with *** are new or have changed since last sent.

*** *** ***

NOTICE
Rotate glue spindle 
adjustment knob counter-
clockwise all the way to 
move glue spindle forward 
before operating machine.

G
09

85
 M

ac
hi

ne
 L

ab
el

s 
B

 
(0

5/
17

/2
4)

• S
iz

e 
= 

1:
1 

  (
un

le
ss

 o
th

er
w

is
e 

no
te

d)
• L

ab
el

s 
M

U
ST

 b
e 

m
ad

e 
of

 
  c

he
m

ic
al

-r
es

is
ta

nt
 m

at
er

ia
l

Se
t a

ir 
pr

es
su

re
 a

t 1
00

 P
SI

 
fo

r o
pt

im
al

 p
er

fo
rm

an
ce

. 

PA
N

TO
N

E 
15

1 
C

 o
r R

AL
 2

00
5

W
A

R
N

IN
G

C
A

U
TI

O
N

PA
N

TO
N

E 
10

9 
C

C
O

LO
R

 C
O

D
ES

N
O

TI
C

E
PA

N
TO

N
E 

30
05

 C
 o

r R
AL

 5
00

5

N
O

TI
C

E
Em

pt
y 

w
at

er
 tr

ap
 e

ve
ry

 1
0 

ho
ur

s 
of

 o
pe

ra
tio

n 
or

 s
oo

ne
r d

ep
en

di
ng

 
on

 lo
ca

l a
ir 

hu
m

id
ity

. F
ai

lu
re

 to
 

em
pt

y 
w

at
er

 tr
ap

 re
gu

la
rly

 m
ay

 
re

su
lt 

in
 p

ar
ts

 d
am

ag
e,

 w
hi

ch
 w

ill
 

no
t b

e 
co

ve
re

d 
by

 w
ar

ra
nt

y.
 

N
O

TI
C

E
•  

Lu
br

ic
at

e 
co

nv
ey

or
 e

ve
ry

 
40

 h
ou

rs
.

•  
Lu

br
ic

at
e 

on
ly

 w
hi

le
 

co
nv

ey
or

 is
 ru

nn
in

g.
•  

Pu
m

p 
sl

ow
ly

 to
 e

ns
ur

e 
lu

br
ic

an
t i

s 
sp

re
ad

 e
ve

nl
y 

(a
t 

le
as

t 2
0 

se
co

nd
s 

fo
r o

ne
 fu

ll 
pu

m
p)

.
•  

U
se

 o
nl

y 
D

O
W

 X
IA

M
ET

ER
™

 
PM

X-
20

0 
Si

lic
on

e 
Fl

ui
d 

10
00

 
cS

t (
Pa

rt
# 

T3
42

95
). 

U
se

 o
f 

ot
he

r l
ub

ric
an

ts
 m

ay
 c

au
se

 
da

m
ag

e 
to

 m
ac

hi
ne

.

Lu
br

ic
at

e 
gl

ue
 s

pi
nd

le
 

ev
er

y 
30

 h
ou

rs
 w

ith
 

NL
G

I #
2 

gr
ea

se
 o

r 
eq

ui
va

le
nt

. R
ef

er
 to

 
m

ai
nt

en
an

ce
 s

ec
tio

n 
of

 o
w

ne
r’s

 m
an

ua
l.

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!WARNING!
INJURY HAZARD!

To reduce risk of short- 
and long-term injury, 
wear safety glasses, 
hearing protection, and 
a respirator when using 
this machine.

22
0V

3-
Ph

as
e

O
nl

y

INJURY/SHOCK 
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

IN
JU

RY
/S

HO
CK

HA
ZA

RD
!

Al
w

ay
s 

di
sc

on
ne

ct
 a

ir 
an

d 
po

w
er

 b
ef

or
e 

ad
ju

st
m

en
ts

, 
m

ai
nt

en
an

ce
, o

r s
er

vi
ce

.

W
A

R
N

IN
G

!

EN
TA

NG
LE

M
EN

T 
HA

ZA
RD

!
Ti

e 
ba

ck
 lo

ng
 h

ai
r, 

ro
ll 

up
 

lo
ng

 s
le

ev
es

, a
nd

 re
m

ov
e 

lo
os

e 
cl

ot
hi

ng
, j

ew
el

ry
, o

r 
gl

ov
es

 to
 p

re
ve

nt
 g

et
tin

g 
ca

ug
ht

 in
 m

ov
in

g 
pa

rts
.

W
A

R
N

IN
G

!

AM
PU

TA
TI

O
N 

HA
ZA

RD
!

Pu
sh

 E
m

er
ge

nc
y 

St
op

 
bu

tto
n 

an
d 

w
ai

t u
nt

il 
m

ac
hi

ne
 c

om
es

 to
 c

om
pl

et
e 

st
op

 b
ef

or
e 

op
en

in
g 

do
or

 
to

 a
vo

id
 c

on
ta

ct
in

g 
bl

ad
es

.

W
A

R
N

IN
G

!
To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!
EYE/LUNG INJURY 

HAZARD!
Always wear safety 
glasses and a 
respirator when 
using this machine.

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!
INJURY/SHOCK 

HAZARD!
Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

N
O

TI
C

E
Fo

r b
es

t r
es

ul
ts

 a
nd

 
m

ac
hi

ne
 p

er
fo

rm
an

ce
, 

D
O

 N
O

T 
in

se
rt

 w
or

k-
pi

ec
es

 in
to

 p
an

el
 fe

ed
er

 
un

til
 a

ll 
co

m
po

ne
nt

s 
ar

e 
fu

lly
 p

ow
er

ed
-u

p 
an

d 
re

ac
h 

sp
ec

ifi
ed

 o
pe

ra
tin

g 
te

m
pe

ra
tu

re
.

In
se

rt
 E

dg
eb

an
di

ng

N
ot

e:
 L

ab
el

s 
m

ar
ke

d 
w

ith
 **

* a
re

 n
ew

 o
r h

av
e 

ch
an

ge
d 

si
nc

e 
la

st
 s

en
t.

**
*

**
*

**
*

N
O

TI
C

E
R

ot
at

e 
gl

ue
 s

pi
nd

le
 

ad
ju

st
m

en
t k

no
b 

co
un

te
r-

cl
oc

kw
is

e 
al

l t
he

 w
ay

 to
 

m
ov

e 
gl

ue
 s

pi
nd

le
 fo

rw
ar

d 
be

fo
re

 o
pe

ra
tin

g 
m

ac
hi

ne
.

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels A 
(05/17/24)

• 1:1 Sizing (Labels are
  actual size)
• Labels must be made of 
  chemical-resistant material

Specifications

Date

S/N

Mfd. for Grizzly in Taiwan

WARNING!

MODEL G0985
AUTOMATIC EDGEBANDER
w/PRE-MILLING FUNCTION

To reduce the risk of serious personal injury while using this machine:
 1. Read and understand owner’s manual before starting.
 2. Always wear approved safety glasses, respirator, and hearing 

protection.
 3. Only plug power cord into a grounded outlet.
 4. Disconnect air and power and allow hot parts to cool before adjusting or 

servicing.
 5. Make sure machine is properly set up and adjusted before starting. Only 

operate with doors and panels closed and secured.
 6. Avoid getting entangled or caught in moving parts—tie back long hair, 

roll up sleeves, and DO NOT wear loose clothing, gloves, or jewelry.
 7. Never reach inside machine during operation.
 8. Always keep hands/fingers away from glue pot and any hot, sharp, or 

moving parts. 
 9. DO NOT allow hands or clothing to get pulled into conveyor while 

feeding workpiece. Be aware of pinch points at edge of conveyor.
 10. Keep all guards and covers in place during operation.
 11. Never leave machine running while unattended.
 12. Only operate in a well-ventilated area. DO NOT operate near flammables.
 13. DO NOT modify machine in any way or operate with broken or damaged 

parts. 
 14. DO NOT operate when tired or under influence of drugs or alcohol.
 15. DO NOT expose to rain or use in wet locations.
 16. Prevent unauthorized use by children or untrained users; restrict access 

or disable machine when unattended.

Power Requirement: 220V, 3-Ph, 60 Hz 
Full-Load Current Rating: 20A
Feed Motor: 1 HP
Pre-Mill Motor: 2 HP
Glue Spindle Motor: 1/3 HP
End Trim Motor: 1/4 HP
Flush Trim Motor: 3/4 HP
Buffing Motor: 1/6 HP
Minimum Panel Width: 3-9/16"
Minimum Panel Length: 6-3/4"
Panel Thickness (Min.-Max.): 1/2"–1-3/4"
Tape Thickness (Min.-Max.): 0.5–3mm
Air Requirement: 6 SCFM @ 100 PSI
Panel Feed Speed: 23 FPM
Glue Pot Capacity: 34 oz.
Weight: 1,404 lbs.

2401 

2402 

2403 

2404

2407

2408

2409

2405
2406

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

Labels & Cosmetics

REF PART # DESCRIPTION REF PART # DESCRIPTION
2401 P09852401 COMBO WARNING LABEL 2406 P09852406 TOUCH-UP PAINT, GRIZZLY GREEN
2402 P09852402 NOTICE COMPONENTS POWERED UP LABEL 2407 P09852407 MODEL NUMBER LABEL
2403 P09852403 PINCH LABEL 2408 P09852408 GRIZZLY.COM LABEL
2404 P09852404 MACHINE ID LABEL 2409 P09852409 GRIZZLY NAMEPLATE-LARGE
2405 P09852405 TOUCH-UP PAINT, BEIGE



Model G0985 (Mfd. Since 04/24) -137-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

G0985 Machine Labels B 
(05/17/24)

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

Set air pressure at 100 PSI 
for optimal performance. 

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Empty water trap every 10 hours 
of operation or sooner depending 
on local air humidity. Failure to 
empty water trap regularly may 
result in parts damage, which will 
not be covered by warranty. 

NOTICE
•  Lubricate conveyor every 
40 hours.
•  Lubricate only while 
conveyor is running.
•  Pump slowly to ensure 
lubricant is spread evenly (at 
least 20 seconds for one full 
pump).
•  Use only DOW XIAMETER™ 
PMX-200 Silicone Fluid 1000 
cSt (Part# T34295). Use of 
other lubricants may cause 
damage to machine.

Lubricate glue spindle 
every 30 hours with 
NLGI #2 grease or 
equivalent. Refer to 
maintenance section 
of owner’s manual.

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
W

A
R

N
IN

G
!

INJURY HAZARD!
To reduce risk of short- 
and long-term

 injury, 
w

ear safety glasses, 
hearing protection, and 
a respirator w

hen using 
this m

achine.

220V
3-Phase

Only

INJURY/SHO
CK 

HAZARD!
Alw

ays disconnect air 
and pow

er before 
adjustm

ents, 
m

aintenance, or service.

W
ARNING

!

INJURY/SHOCK
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

ENTANGLEMENT 
HAZARD!

Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!

AMPUTATION 
HAZARD!

Push Emergency Stop 
button and wait until 
machine comes to complete 
stop before opening door 
to avoid contacting blades.

WARNING!

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
EYE/LUNG

 INJURY 
HAZARD!

Alw
ays w

ear safety 
glasses and a 
respirator w

hen 
using this m

achine.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
INJURY/SHO

CK 
HAZARD!

Alw
ays disconnect air 

and pow
er before 

adjustm
ents, 

m
aintenance, or service.

W
ARNING

!

NOTICE
For best results and 
machine performance, 
DO NOT insert work-
pieces into panel feeder 
until all components are 
fully powered-up and 
reach specified operating 
temperature.

Insert Edgebanding

Note: Labels marked with *** are new or have changed since last sent.

*** *** ***

NOTICE
Rotate glue spindle 
adjustment knob counter-
clockwise all the way to 
move glue spindle forward 
before operating machine.

G0985 Machine Labels B 
(05/17/24)

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

Set air pressure at 100 PSI 
for optimal performance. 

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Empty water trap every 10 hours 
of operation or sooner depending 
on local air humidity. Failure to 
empty water trap regularly may 
result in parts damage, which will 
not be covered by warranty. 

NOTICE
•  Lubricate conveyor every 
40 hours.
•  Lubricate only while 
conveyor is running.
•  Pump slowly to ensure 
lubricant is spread evenly (at 
least 20 seconds for one full 
pump).
•  Use only DOW XIAMETER™ 
PMX-200 Silicone Fluid 1000 
cSt (Part# T34295). Use of 
other lubricants may cause 
damage to machine.

Lubricate glue spindle 
every 30 hours with 
NLGI #2 grease or 
equivalent. Refer to 
maintenance section 
of owner’s manual.

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
W

A
R

N
IN

G
!

INJURY HAZARD!
To reduce risk of short- 
and long-term

 injury, 
w

ear safety glasses, 
hearing protection, and 
a respirator w

hen using 
this m

achine.

220V
3-Phase

Only

INJURY/SHO
CK 

HAZARD!
Alw

ays disconnect air 
and pow

er before 
adjustm

ents, 
m

aintenance, or service.

W
ARNING

!

INJURY/SHOCK
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

ENTANGLEMENT 
HAZARD!

Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!

AMPUTATION 
HAZARD!

Push Emergency Stop 
button and wait until 
machine comes to complete 
stop before opening door 
to avoid contacting blades.

WARNING!

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
EYE/LUNG

 INJURY 
HAZARD!

Alw
ays w

ear safety 
glasses and a 
respirator w

hen 
using this m

achine.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
INJURY/SHO

CK 
HAZARD!

Alw
ays disconnect air 

and pow
er before 

adjustm
ents, 

m
aintenance, or service.

W
ARNING

!

NOTICE
For best results and 
machine performance, 
DO NOT insert work-
pieces into panel feeder 
until all components are 
fully powered-up and 
reach specified operating 
temperature.

Insert Edgebanding

Note: Labels marked with *** are new or have changed since last sent.

*** *** ***

NOTICE
Rotate glue spindle 
adjustment knob counter-
clockwise all the way to 
move glue spindle forward 
before operating machine.

G
09

85
 M

ac
hi

ne
 L

ab
el

s 
B

 
(0

5/
17

/2
4)

• S
iz

e 
= 

1:
1 

  (
un

le
ss

 o
th

er
w

is
e 

no
te

d)
• L

ab
el

s 
M

U
ST

 b
e 

m
ad

e 
of

 
  c

he
m

ic
al

-r
es

is
ta

nt
 m

at
er

ia
l

Se
t a

ir 
pr

es
su

re
 a

t 1
00

 P
SI

 
fo

r o
pt

im
al

 p
er

fo
rm

an
ce

. 

PA
N

TO
N

E 
15

1 
C

 o
r R

AL
 2

00
5

W
A

R
N

IN
G

C
A

U
TI

O
N

PA
N

TO
N

E 
10

9 
C

C
O

LO
R

 C
O

D
ES

N
O

TI
C

E
PA

N
TO

N
E 

30
05

 C
 o

r R
AL

 5
00

5

N
O

TI
C

E
Em

pt
y 

w
at

er
 tr

ap
 e

ve
ry

 1
0 

ho
ur

s 
of

 o
pe

ra
tio

n 
or

 s
oo

ne
r d

ep
en

di
ng

 
on

 lo
ca

l a
ir 

hu
m

id
ity

. F
ai

lu
re

 to
 

em
pt

y 
w

at
er

 tr
ap

 re
gu

la
rly

 m
ay

 
re

su
lt 

in
 p

ar
ts

 d
am

ag
e,

 w
hi

ch
 w

ill
 

no
t b

e 
co

ve
re

d 
by

 w
ar

ra
nt

y.
 

N
O

TI
C

E
•  

Lu
br

ic
at

e 
co

nv
ey

or
 e

ve
ry

 
40

 h
ou

rs
.

•  
Lu

br
ic

at
e 

on
ly

 w
hi

le
 

co
nv

ey
or

 is
 ru

nn
in

g.
•  

Pu
m

p 
sl

ow
ly

 to
 e

ns
ur

e 
lu

br
ic

an
t i

s 
sp

re
ad

 e
ve

nl
y 

(a
t 

le
as

t 2
0 

se
co

nd
s 

fo
r o

ne
 fu

ll 
pu

m
p)

.
•  

U
se

 o
nl

y 
D

O
W

 X
IA

M
ET

ER
™

 
PM

X-
20

0 
Si

lic
on

e 
Fl

ui
d 

10
00

 
cS

t (
Pa

rt
# 

T3
42

95
). 

U
se

 o
f 

ot
he

r l
ub

ric
an

ts
 m

ay
 c

au
se

 
da

m
ag

e 
to

 m
ac

hi
ne

.

Lu
br

ic
at

e 
gl

ue
 s

pi
nd

le
 

ev
er

y 
30

 h
ou

rs
 w

ith
 

NL
G

I #
2 

gr
ea

se
 o

r 
eq

ui
va

le
nt

. R
ef

er
 to

 
m

ai
nt

en
an

ce
 s

ec
tio

n 
of

 o
w

ne
r’s

 m
an

ua
l.

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!WARNING!
INJURY HAZARD!

To reduce risk of short- 
and long-term injury, 
wear safety glasses, 
hearing protection, and 
a respirator when using 
this machine.

22
0V

3-
Ph

as
e

O
nl

y

INJURY/SHOCK 
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

IN
JU

RY
/S

HO
CK

HA
ZA

RD
!

Al
w

ay
s 

di
sc

on
ne

ct
 a

ir 
an

d 
po

w
er

 b
ef

or
e 

ad
ju

st
m

en
ts

, 
m

ai
nt

en
an

ce
, o

r s
er

vi
ce

.

W
A

R
N

IN
G

!

EN
TA

NG
LE

M
EN

T 
HA

ZA
RD

!
Ti

e 
ba

ck
 lo

ng
 h

ai
r, 

ro
ll 

up
 

lo
ng

 s
le

ev
es

, a
nd

 re
m

ov
e 

lo
os

e 
cl

ot
hi

ng
, j

ew
el

ry
, o

r 
gl

ov
es

 to
 p

re
ve

nt
 g

et
tin

g 
ca

ug
ht

 in
 m

ov
in

g 
pa

rts
.

W
A

R
N

IN
G

!

AM
PU

TA
TI

O
N 

HA
ZA

RD
!

Pu
sh

 E
m

er
ge

nc
y 

St
op

 
bu

tto
n 

an
d 

w
ai

t u
nt

il 
m

ac
hi

ne
 c

om
es

 to
 c

om
pl

et
e 

st
op

 b
ef

or
e 

op
en

in
g 

do
or

 
to

 a
vo

id
 c

on
ta

ct
in

g 
bl

ad
es

.

W
A

R
N

IN
G

!

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!
EYE/LUNG INJURY 

HAZARD!
Always wear safety 
glasses and a 
respirator when 
using this machine.

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!
INJURY/SHOCK 

HAZARD!
Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

N
O

TI
C

E
Fo

r b
es

t r
es

ul
ts

 a
nd

 
m

ac
hi

ne
 p

er
fo

rm
an

ce
, 

D
O

 N
O

T 
in

se
rt

 w
or

k-
pi

ec
es

 in
to

 p
an

el
 fe

ed
er

 
un

til
 a

ll 
co

m
po

ne
nt

s 
ar

e 
fu

lly
 p

ow
er

ed
-u

p 
an

d 
re

ac
h 

sp
ec

ifi
ed

 o
pe

ra
tin

g 
te

m
pe

ra
tu

re
.

In
se

rt
 E

dg
eb

an
di

ng

N
ot

e:
 L

ab
el

s 
m

ar
ke

d 
w

ith
 **

* a
re

 n
ew

 o
r h

av
e 

ch
an

ge
d 

si
nc

e 
la

st
 s

en
t.

**
*

**
*

**
*

N
O

TI
C

E
R

ot
at

e 
gl

ue
 s

pi
nd

le
 

ad
ju

st
m

en
t k

no
b 

co
un

te
r-

cl
oc

kw
is

e 
al

l t
he

 w
ay

 to
 

m
ov

e 
gl

ue
 s

pi
nd

le
 fo

rw
ar

d 
be

fo
re

 o
pe

ra
tin

g 
m

ac
hi

ne
.

G
09

85
 M

ac
hi

ne
 L

ab
el

s 
B

 
(0

5/
17

/2
4)

• S
iz

e 
= 

1:
1 

  (
un

le
ss

 o
th

er
w

is
e 

no
te

d)
• L

ab
el

s 
M

U
ST

 b
e 

m
ad

e 
of

 
  c

he
m

ic
al

-r
es

is
ta

nt
 m

at
er

ia
l

Se
t a

ir 
pr

es
su

re
 a

t 1
00

 P
SI

 
fo

r o
pt

im
al

 p
er

fo
rm

an
ce

. 

PA
N

TO
N

E 
15

1 
C

 o
r R

AL
 2

00
5

W
A

R
N

IN
G

C
A

U
TI

O
N

PA
N

TO
N

E 
10

9 
C

C
O

LO
R

 C
O

D
ES

N
O

TI
C

E
PA

N
TO

N
E 

30
05

 C
 o

r R
AL

 5
00

5

N
O

TI
C

E
Em

pt
y 

w
at

er
 tr

ap
 e

ve
ry

 1
0 

ho
ur

s 
of

 o
pe

ra
tio

n 
or

 s
oo

ne
r d

ep
en

di
ng

 
on

 lo
ca

l a
ir 

hu
m

id
ity

. F
ai

lu
re

 to
 

em
pt

y 
w

at
er

 tr
ap

 re
gu

la
rly

 m
ay

 
re

su
lt 

in
 p

ar
ts

 d
am

ag
e,

 w
hi

ch
 w

ill
 

no
t b

e 
co

ve
re

d 
by

 w
ar

ra
nt

y.
 

N
O

TI
C

E
•  

Lu
br

ic
at

e 
co

nv
ey

or
 e

ve
ry

 
40

 h
ou

rs
.

•  
Lu

br
ic

at
e 

on
ly

 w
hi

le
 

co
nv

ey
or

 is
 ru

nn
in

g.
•  

Pu
m

p 
sl

ow
ly

 to
 e

ns
ur

e 
lu

br
ic

an
t i

s 
sp

re
ad

 e
ve

nl
y 

(a
t 

le
as

t 2
0 

se
co

nd
s 

fo
r o

ne
 fu

ll 
pu

m
p)

.
•  

U
se

 o
nl

y 
D

O
W

 X
IA

M
ET

ER
™

 
PM

X-
20

0 
Si

lic
on

e 
Fl

ui
d 

10
00

 
cS

t (
Pa

rt
# 

T3
42

95
). 

U
se

 o
f 

ot
he

r l
ub

ric
an

ts
 m

ay
 c

au
se

 
da

m
ag

e 
to

 m
ac

hi
ne

.

Lu
br

ic
at

e 
gl

ue
 s

pi
nd

le
 

ev
er

y 
30

 h
ou

rs
 w

ith
 

NL
G

I #
2 

gr
ea

se
 o

r 
eq

ui
va

le
nt

. R
ef

er
 to

 
m

ai
nt

en
an

ce
 s

ec
tio

n 
of

 o
w

ne
r’s

 m
an

ua
l.

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!WARNING!
INJURY HAZARD!

To reduce risk of short- 
and long-term injury, 
wear safety glasses, 
hearing protection, and 
a respirator when using 
this machine.

22
0V

3-
Ph

as
e

O
nl

y

INJURY/SHOCK 
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

IN
JU

RY
/S

HO
CK

HA
ZA

RD
!

Al
w

ay
s 

di
sc

on
ne

ct
 a

ir 
an

d 
po

w
er

 b
ef

or
e 

ad
ju

st
m

en
ts

, 
m

ai
nt

en
an

ce
, o

r s
er

vi
ce

.

W
A

R
N

IN
G

!

EN
TA

NG
LE

M
EN

T 
HA

ZA
RD

!
Ti

e 
ba

ck
 lo

ng
 h

ai
r, 

ro
ll 

up
 

lo
ng

 s
le

ev
es

, a
nd

 re
m

ov
e 

lo
os

e 
cl

ot
hi

ng
, j

ew
el

ry
, o

r 
gl

ov
es

 to
 p

re
ve

nt
 g

et
tin

g 
ca

ug
ht

 in
 m

ov
in

g 
pa

rts
.

W
A

R
N

IN
G

!

AM
PU

TA
TI

O
N 

HA
ZA

RD
!

Pu
sh

 E
m

er
ge

nc
y 

St
op

 
bu

tto
n 

an
d 

w
ai

t u
nt

il 
m

ac
hi

ne
 c

om
es

 to
 c

om
pl

et
e 

st
op

 b
ef

or
e 

op
en

in
g 

do
or

 
to

 a
vo

id
 c

on
ta

ct
in

g 
bl

ad
es

.

W
A

R
N

IN
G

!

To reduce risk of death 
or serious injury, read 
manual BEFORE using 
machine.
To get a new manual, 
call (800) 523-4777 or 
go to www.grizzly.com.

WARNING!
EYE/LUNG INJURY 

HAZARD!
Always wear safety 
glasses and a 
respirator when 
using this machine.

WARNING!
ENTANGLEMENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!
INJURY/SHOCK 

HAZARD!
Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

N
O

TI
C

E
Fo

r b
es

t r
es

ul
ts

 a
nd

 
m

ac
hi

ne
 p

er
fo

rm
an

ce
, 

D
O

 N
O

T 
in

se
rt

 w
or

k-
pi

ec
es

 in
to

 p
an

el
 fe

ed
er

 
un

til
 a

ll 
co

m
po

ne
nt

s 
ar

e 
fu

lly
 p

ow
er

ed
-u

p 
an

d 
re

ac
h 

sp
ec

ifi
ed

 o
pe

ra
tin

g 
te

m
pe

ra
tu

re
.

In
se

rt
 E

dg
eb

an
di

ng

N
ot

e:
 L

ab
el

s 
m

ar
ke

d 
w

ith
 **

* a
re

 n
ew

 o
r h

av
e 

ch
an

ge
d 

si
nc

e 
la

st
 s

en
t.

**
*

**
*

**
*

N
O

TI
C

E
R

ot
at

e 
gl

ue
 s

pi
nd

le
 

ad
ju

st
m

en
t k

no
b 

co
un

te
r-

cl
oc

kw
is

e 
al

l t
he

 w
ay

 to
 

m
ov

e 
gl

ue
 s

pi
nd

le
 fo

rw
ar

d 
be

fo
re

 o
pe

ra
tin

g 
m

ac
hi

ne
.

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels B 
(05/17/24)

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

Set air pressure at 100 PSI 
for optimal performance. 

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Empty water trap every 10 hours 
of operation or sooner depending 
on local air humidity. Failure to 
empty water trap regularly may 
result in parts damage, which will 
not be covered by warranty. 

NOTICE
•  Lubricate conveyor every 
40 hours.
•  Lubricate only while 
conveyor is running.
•  Pump slowly to ensure 
lubricant is spread evenly (at 
least 20 seconds for one full 
pump).
•  Use only DOW XIAMETER™ 
PMX-200 Silicone Fluid 1000 
cSt (Part# T34295). Use of 
other lubricants may cause 
damage to machine.

Lubricate glue spindle 
every 30 hours with 
NLGI #2 grease or 
equivalent. Refer to 
maintenance section 
of owner’s manual.

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
W

A
R

N
IN

G
!

INJURY HAZARD!
To reduce risk of short- 
and long-term

 injury, 
w

ear safety glasses, 
hearing protection, and 
a respirator w

hen using 
this m

achine.

220V
3-Phase

Only

INJURY/SHO
CK 

HAZARD!
Alw

ays disconnect air 
and pow

er before 
adjustm

ents, 
m

aintenance, or service.

W
ARNING

!
INJURY/SHOCK

HAZARD!
Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

ENTANGLEMENT 
HAZARD!

Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!

AMPUTATION 
HAZARD!

Push Emergency Stop 
button and wait until 
machine comes to complete 
stop before opening door 
to avoid contacting blades.

WARNING!

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
EYE/LUNG

 INJURY 
HAZARD!

Alw
ays w

ear safety 
glasses and a 
respirator w

hen 
using this m

achine.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
INJURY/SHO

CK 
HAZARD!

Alw
ays disconnect air 

and pow
er before 

adjustm
ents, 

m
aintenance, or service.

W
ARNING

!

NOTICE
For best results and 
machine performance, 
DO NOT insert work-
pieces into panel feeder 
until all components are 
fully powered-up and 
reach specified operating 
temperature.

Insert Edgebanding

Note: Labels marked with *** are new or have changed since last sent.

*** *** ***

NOTICE
Rotate glue spindle 
adjustment knob counter-
clockwise all the way to 
move glue spindle forward 
before operating machine.

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels B 
(05/17/24)

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

Set air pressure at 100 PSI 
for optimal performance. 

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Empty water trap every 10 hours 
of operation or sooner depending 
on local air humidity. Failure to 
empty water trap regularly may 
result in parts damage, which will 
not be covered by warranty. 

NOTICE
•  Lubricate conveyor every 
40 hours.
•  Lubricate only while 
conveyor is running.
•  Pump slowly to ensure 
lubricant is spread evenly (at 
least 20 seconds for one full 
pump).
•  Use only DOW XIAMETER™ 
PMX-200 Silicone Fluid 1000 
cSt (Part# T34295). Use of 
other lubricants may cause 
damage to machine.

Lubricate glue spindle 
every 30 hours with 
NLGI #2 grease or 
equivalent. Refer to 
maintenance section 
of owner’s manual.

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
W

A
R

N
IN

G
!

INJURY HAZARD!
To reduce risk of short- 
and long-term

 injury, 
w

ear safety glasses, 
hearing protection, and 
a respirator w

hen using 
this m

achine.

220V
3-Phase

Only

INJURY/SHO
CK 

HAZARD!
Alw

ays disconnect air 
and pow

er before 
adjustm

ents, 
m

aintenance, or service.

W
ARNING

!

INJURY/SHOCK
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

ENTANGLEMENT 
HAZARD!

Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!

AMPUTATION 
HAZARD!

Push Emergency Stop 
button and wait until 
machine comes to complete 
stop before opening door 
to avoid contacting blades.

WARNING!

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
EYE/LUNG

 INJURY 
HAZARD!

Alw
ays w

ear safety 
glasses and a 
respirator w

hen 
using this m

achine.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
INJURY/SHO

CK 
HAZARD!

Alw
ays disconnect air 

and pow
er before 

adjustm
ents, 

m
aintenance, or service.

W
ARNING

!

NOTICE
For best results and 
machine performance, 
DO NOT insert work-
pieces into panel feeder 
until all components are 
fully powered-up and 
reach specified operating 
temperature.

Insert Edgebanding

Note: Labels marked with *** are new or have changed since last sent.

*** *** ***

NOTICE
Rotate glue spindle 
adjustment knob counter-
clockwise all the way to 
move glue spindle forward 
before operating machine.

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels B 
(05/17/24)

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

Set air pressure at 100 PSI 
for optimal performance. 

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Empty water trap every 10 hours 
of operation or sooner depending 
on local air humidity. Failure to 
empty water trap regularly may 
result in parts damage, which will 
not be covered by warranty. 

NOTICE
•  Lubricate conveyor every 
40 hours.
•  Lubricate only while 
conveyor is running.
•  Pump slowly to ensure 
lubricant is spread evenly (at 
least 20 seconds for one full 
pump).
•  Use only DOW XIAMETER™ 
PMX-200 Silicone Fluid 1000 
cSt (Part# T34295). Use of 
other lubricants may cause 
damage to machine.

Lubricate glue spindle 
every 30 hours with 
NLGI #2 grease or 
equivalent. Refer to 
maintenance section 
of owner’s manual.

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
W

A
R

N
IN

G
!

INJURY HAZARD!
To reduce risk of short- 
and long-term

 injury, 
w

ear safety glasses, 
hearing protection, and 
a respirator w

hen using 
this m

achine.

220V
3-Phase

Only

INJURY/SHO
CK 

HAZARD!
Alw

ays disconnect air 
and pow

er before 
adjustm

ents, 
m

aintenance, or service.

W
ARNING

!

INJURY/SHOCK
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

ENTANGLEMENT 
HAZARD!

Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!

AMPUTATION 
HAZARD!

Push Emergency Stop 
button and wait until 
machine comes to complete 
stop before opening door 
to avoid contacting blades.

WARNING!

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
EYE/LUNG

 INJURY 
HAZARD!

Alw
ays w

ear safety 
glasses and a 
respirator w

hen 
using this m

achine.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
INJURY/SHO

CK 
HAZARD!

Alw
ays disconnect air 

and pow
er before 

adjustm
ents, 

m
aintenance, or service.

W
ARNING

!

NOTICE
For best results and 
machine performance, 
DO NOT insert work-
pieces into panel feeder 
until all components are 
fully powered-up and 
reach specified operating 
temperature.

Insert Edgebanding

Note: Labels marked with *** are new or have changed since last sent.

*** *** ***

NOTICE
Rotate glue spindle 
adjustment knob counter-
clockwise all the way to 
move glue spindle forward 
before operating machine.

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

2411 2410

2410

2410

2410

2410

2410

2412

2413

2413

2417 

2416 2415

2414

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

Labels & Cosmetics (Cont.)

REF PART # DESCRIPTION REF PART # DESCRIPTION
2410 P09852401 COMBO WARNING LABEL 2414 P09852405 TOUCH-UP PAINT, BEIGE
2411 P09852402 NOTICE COMPONENTS POWERED UP LABEL 2415 P09852406 TOUCH-UP PAINT, GRIZZLY GREEN
2412 P09852403 MACHINE ID LABEL 2416 P09852407 MODEL NUMBER LABEL
2413 P09852404 OILER LABEL 2417 P09852408 GRIZZLY.COM LABEL



-138- Model G0985 (Mfd. Since 04/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels B 
(05/17/24)

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

Set air pressure at 100 PSI 
for optimal performance. 

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Empty water trap every 10 hours 
of operation or sooner depending 
on local air humidity. Failure to 
empty water trap regularly may 
result in parts damage, which will 
not be covered by warranty. 

NOTICE
•  Lubricate conveyor every 
40 hours.
•  Lubricate only while 
conveyor is running.
•  Pump slowly to ensure 
lubricant is spread evenly (at 
least 20 seconds for one full 
pump).
•  Use only DOW XIAMETER™ 
PMX-200 Silicone Fluid 1000 
cSt (Part# T34295). Use of 
other lubricants may cause 
damage to machine.

Lubricate glue spindle 
every 30 hours with 
NLGI #2 grease or 
equivalent. Refer to 
maintenance section 
of owner’s manual.

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
W

A
R

N
IN

G
!

INJURY HAZARD!
To reduce risk of short- 
and long-term

 injury, 
w

ear safety glasses, 
hearing protection, and 
a respirator w

hen using 
this m

achine.

220V
3-Phase

Only

INJURY/SHO
CK 

HAZARD!
Alw

ays disconnect air 
and pow

er before 
adjustm

ents, 
m

aintenance, or service.

W
ARNING

!

INJURY/SHOCK
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

ENTANGLEMENT 
HAZARD!

Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!

AMPUTATION 
HAZARD!

Push Emergency Stop 
button and wait until 
machine comes to complete 
stop before opening door 
to avoid contacting blades.

WARNING!

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
EYE/LUNG

 INJURY 
HAZARD!

Alw
ays w

ear safety 
glasses and a 
respirator w

hen 
using this m

achine.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
INJURY/SHO

CK 
HAZARD!

Alw
ays disconnect air 

and pow
er before 

adjustm
ents, 

m
aintenance, or service.

W
ARNING

!

NOTICE
For best results and 
machine performance, 
DO NOT insert work-
pieces into panel feeder 
until all components are 
fully powered-up and 
reach specified operating 
temperature.

Insert Edgebanding

Note: Labels marked with *** are new or have changed since last sent.

*** *** ***

NOTICE
Rotate glue spindle 
adjustment knob counter-
clockwise all the way to 
move glue spindle forward 
before operating machine.

G0985 Machine Labels B 
(05/17/24)

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

Set air pressure at 100 PSI 
for optimal performance. 

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Empty water trap every 10 hours 
of operation or sooner depending 
on local air humidity. Failure to 
empty water trap regularly may 
result in parts damage, which will 
not be covered by warranty. 

NOTICE
•  Lubricate conveyor every 
40 hours.
•  Lubricate only while 
conveyor is running.
•  Pump slowly to ensure 
lubricant is spread evenly (at 
least 20 seconds for one full 
pump).
•  Use only DOW XIAMETER™ 
PMX-200 Silicone Fluid 1000 
cSt (Part# T34295). Use of 
other lubricants may cause 
damage to machine.

Lubricate glue spindle 
every 30 hours with 
NLGI #2 grease or 
equivalent. Refer to 
maintenance section 
of owner’s manual.

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
W

A
R

N
IN

G
!

INJURY HAZARD!
To reduce risk of short- 
and long-term

 injury, 
w

ear safety glasses, 
hearing protection, and 
a respirator w

hen using 
this m

achine.

220V
3-Phase

Only

INJURY/SHO
CK 

HAZARD!
Alw

ays disconnect air 
and pow

er before 
adjustm

ents, 
m

aintenance, or service.

W
ARNING

!

INJURY/SHOCK
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

ENTANGLEMENT 
HAZARD!

Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!

AMPUTATION 
HAZARD!

Push Emergency Stop 
button and wait until 
machine comes to complete 
stop before opening door 
to avoid contacting blades.

WARNING!

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
EYE/LUNG

 INJURY 
HAZARD!

Alw
ays w

ear safety 
glasses and a 
respirator w

hen 
using this m

achine.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
INJURY/SHO

CK 
HAZARD!

Alw
ays disconnect air 

and pow
er before 

adjustm
ents, 

m
aintenance, or service.

W
ARNING

!

NOTICE
For best results and 
machine performance, 
DO NOT insert work-
pieces into panel feeder 
until all components are 
fully powered-up and 
reach specified operating 
temperature.

Insert Edgebanding

Note: Labels marked with *** are new or have changed since last sent.

*** *** ***

NOTICE
Rotate glue spindle 
adjustment knob counter-
clockwise all the way to 
move glue spindle forward 
before operating machine.

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

2419

24192418 2420

2425 2424 2423

2418

2419

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

2422 2421

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

Labels & Cosmetics (Cont.)



Model G0985 (Mfd. Since 04/24) -139-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Labels & Cosmetics (Cont.)

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C
2426

2430

2428 2429

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

2427

G0985 Machine Labels B 
(05/17/24)

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

Set air pressure at 100 PSI 
for optimal performance. 

PANTONE 151 C or RAL 2005WARNING

CAUTION PANTONE 109 C

COLOR CODES

NOTICE PANTONE 3005 C or RAL 5005

NOTICE
Empty water trap every 10 hours 
of operation or sooner depending 
on local air humidity. Failure to 
empty water trap regularly may 
result in parts damage, which will 
not be covered by warranty. 

NOTICE
•  Lubricate conveyor every 
40 hours.
•  Lubricate only while 
conveyor is running.
•  Pump slowly to ensure 
lubricant is spread evenly (at 
least 20 seconds for one full 
pump).
•  Use only DOW XIAMETER™ 
PMX-200 Silicone Fluid 1000 
cSt (Part# T34295). Use of 
other lubricants may cause 
damage to machine.

Lubricate glue spindle 
every 30 hours with 
NLGI #2 grease or 
equivalent. Refer to 
maintenance section 
of owner’s manual.

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
W

A
R

N
IN

G
!

INJURY HAZARD!
To reduce risk of short- 
and long-term

 injury, 
w

ear safety glasses, 
hearing protection, and 
a respirator w

hen using 
this m

achine.

220V
3-Phase

Only

INJURY/SHO
CK 

HAZARD!
Alw

ays disconnect air 
and pow

er before 
adjustm

ents, 
m

aintenance, or service.

W
ARNING

!

INJURY/SHOCK
HAZARD!

Always disconnect air 
and power before 
adjustments, 
maintenance, or service.

WARNING!

ENTANGLEMENT 
HAZARD!

Tie back long hair, roll up 
long sleeves, and remove 
loose clothing, jewelry, or 
gloves to prevent getting 
caught in moving parts.

WARNING!

AMPUTATION 
HAZARD!

Push Emergency Stop 
button and wait until 
machine comes to complete 
stop before opening door 
to avoid contacting blades.

WARNING!

To reduce risk of death 
or serious injury, read 
m

anual BEFO
RE using 

m
achine.

To get a new
 m

anual, 
call (800) 523-4777 or 
go to w

w
w

.grizzly.com
.

W
A

R
N

IN
G

!
EYE/LUNG

 INJURY 
HAZARD!

Alw
ays w

ear safety 
glasses and a 
respirator w

hen 
using this m

achine.

W
A

R
N

IN
G

!
ENTANG

LEM
ENT 

HAZARD!
Tie back long hair, roll up 
long sleeves, and rem

ove 
loose clothing, jew

elry, or 
gloves to prevent getting 
caught in m

oving parts.

W
A

R
N

IN
G

!
INJURY/SHO

CK 
HAZARD!

Alw
ays disconnect air 

and pow
er before 

adjustm
ents, 

m
aintenance, or service.

W
ARNING

!

NOTICE
For best results and 
machine performance, 
DO NOT insert work-
pieces into panel feeder 
until all components are 
fully powered-up and 
reach specified operating 
temperature.

Insert Edgebanding

Note: Labels marked with *** are new or have changed since last sent.

*** *** ***

NOTICE
Rotate glue spindle 
adjustment knob counter-
clockwise all the way to 
move glue spindle forward 
before operating machine.

G0985 Machine Labels D 
(05/17/24 )

• Size = 1:1 
  (unless otherwise noted)
• Labels MUST be made of 
  chemical-resistant material

These labels are supplied by the factory and 
are not included in the labels sent.

ATTENTION

Must remove the ties on 
the components before 
using the machine.

A B C

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

REF PART # DESCRIPTION REF PART # DESCRIPTION
2418 P09852418 HOT SURFACE LABEL 2425 P09852425 LUBRICATION NOTICE LABEL
2419 P09852419 ELECTRICITY LABEL 2426 P09852426 GUILLOTINE AMPUTATION LABEL
2420 P09852420 PINCH LABEL 2427 P09852427 INSERT EDGEBANDING LABEL
2421 P09852421 TRACER AIR CONTROL LABEL 2428 P09852428 FLUSH TRIMMER B LABEL
2422 P09852422 CARRIAGE AIR CONTROL LABEL 2429 P09852429 TRACER C LABEL
2423 P09852423 REMOVE SHIPPING TIES HANG TAG 2430 P09852430 PRESSURE ROLLER A LABEL
2424 P09852424 GLUE SPINDLE HANG TAG


